2536985010015K3} £ 4 /DRIVE SYSTEM

EE/No 4RTL/SN F3 Name ®E/QTY  %&5E/Remark
1 253613513001 A8 SR (R IR/ EE) Drive axle(AQ) 1
2 910400100012 2B GB97.1-20-200HV Washer GB97.1-20-200HV 8
3 910400500012 HEHEGBI3-20 Washer GB93-20 8
4 253713521001 I FL IR A2 M20x1.5x60 Bolt M20x1.5x60 8
5 255098513251 IRiER(&E) Sensor(HP) 1
6 253732010001 EBAL(383)HPQ12-80NL-6P Motor (HP) 1
7 910400500009 3 5 BGR9I3-14 Washer GB93-14 5
8 910100200024 1R +2 GB5785-M14x1.5x75-10.9 Bolt GB5785-M14x1.5x75-8.8 5




253698501002 3E 3 #+/DRIVE AXLE

FS/NO #REG/SN FY Name $m/Qry| 4&iz/Remark
1 253698523501 18 10x35-B3130-10035 Pin ¢10x35-B3130-10035 2
2 253698523502 3§ £12-85050-00012B Spring washer 12-B5050-000128 22
3 253698523503 3R M12x40-AQ-A7533-02241 Bolt M12x40-AQ-A7533-02241 22
4 253698523504 A EIRAQ-A6S53-02011 Right housing AQ-A6S53-02011 1
5 253698523505 HRIREAQ-A7533-02371 Lock Nut AQ-A7533-02371 1
6 253698523506 Y s $E AR B HH(Z-6308-4P Four point contact ball bearing Z-6308-4P 1
7 253698523507 WEX A 52-AQ-A7533-02161Z Double gear 2-AQ-A7533-02161Z 1
8 253698523508 (8] 2R 7% 1 AQ-A6S553-02001Z Intermediate reduction housing AQ-A6553-02001Z 1
9 253698523509 DY = FE AR Bk M Z-6215-4P Four point contact ball bearing Z-6215-4P 1
10 253698523510 TR HHEZ-6306 Bearing Z-6306 2
11 253698523511 B2 H 1 p48xp70x12-AQ-A7533-02231 Skeleton oil seal ¢p48x$h70x12-AQ-A7533-02231 1
12 253698523512 TR HHEZ-6010-C3 Bearing Z-6010-C3 1
13 253698523513 INAEAQ-A7S33-02181 Pinion AQ-A7533-02181 1
14 253698523514 FEX L H1-AQ-A7533-02171 Double gear 1-AQ-A7533-02171 1
15 253698523515 TR MEZ-6208 Bearing Z-6208 1
16 253698523516 A 7RAQ-AE773-02041 Left axle housing AQ-AE773-02041 1
17 253698523517 58$414-B5050-00014B Spring washer 14-B5050-000148 5
18 253698523518 32 +2M14X80-B0330-140808 Bolt M14X80-B0330-14080B 5
19 253698523519 1%2£22193-03001 Blocked 22193-03001 3

20 253698523520 2£4CC11-10-01 Cover 4CC11-10-01 1
21 253698523521 RBERIHEZ-6213 Bearing Z-6213 2
22 253698523522 A ElAQ-A7533-02151 Gear ring AQ-A7533-02151 1




253698501003 3E 5h#+/DRIVE AXLE

ES/NO #RE3/SN £ Name #H®m/QTyY| %&i/Remark

1 253698523523 [ R F Tl Bearing 2
2 253698523524 shE d110xp140x12-26650-11004 Oil seal $110x140x12-26650-11004 2
3 253698523525 shEFBIAQ-AE773-10001 Oil seal guard AQ-AE773-10001 2
4 253698523526 OF! 27 18 $90%5.3-26501-09004 0O-ring $90x5.3-26501-09004 2
5 253698523527 £ h 88 2 ALAQ-HK253-00401 Left brake assy AQ-HK253-00401 1
6 253698523528 A HAQ-AE773-02051 Right axle AQ-AE773-02051 1
7 253698523529 JERERAQ-AE773-02091 Connecting plate AQ-AE773-02091 1
8 253698523530 H#| 528 S AAQ-HK253-00501 Right brake assy AQ-HK253-00501 1
9 253698523531 1242 (3tHIENEEM ) A22A3-02051 Bolt (for 3t brake) A22A3-02051 12
10 253698523532 HIZhEEAQ-AE773-02071 Brake Drum AQ-AE773-02071 2
11 253698523533 L EAQ-AE773-02081 Hub AQ-AE773-02081 2
12 253698523534 B2FM20x1.5-84223-000208 Nut M20x1.5-B4223-000208 16
13 253698523535 #24£25303-02102B Bolt 25303-021028 16
14 253698523536 1 #R98623913-020418 Hub nut 23913-02041B 16
15 253698523537 [ 7R F HE32015 Bearing 32015 2
16 253698523538 1 HE B 75-85512-00075 Thrust washer 75-B5512-00075 2
17 253698523539 2 M75x2-10T11-02030 Round nut M75x2-10T11-02030 4
18 253698523540 B 242 M p42xp55x10-AQ-A7533-02221 Skeleton oil seal $p42x$p55x10-AQ-A7533-02221 2

a 19 253698523541 B HHHAQ-AE773-02051 Right axle AQ-AE773-02051 1

f): 20 253698523542 4 HH824224453-020618 Half shaft bolt 24453-020618 24

A

K

&




253698501004 3E 55 #/DRIVE AXLE

BE/No 4RTL/SN 2% Name #H®m/QTyY| %&i/Remark
1 253698523543 = 1REEFAAQ-A7533-02101BA Differential housing AQ-A7533-02101BA 1
2 253698523544 H N5 HAQ-A7S33-02141 Half shaft gear pad AQ-A7533-02141 2
3 253698523545 HIRSIAQ-A7533-02121 Half shaft gear AQ-A7533-02121 2
4 253698523546 LE#EBEIAQ-16113-52121A Thrust washer AQ-16113-52121A 2
5 253698523547 TEIAAQ-A7533-02111 Planet Gear AQ-A7S33-02111 2
6 253698523548 3% M [ A% £ p6x50-B3352-06050 Pin $6x50-B3352-06050 1
7 253698523549 K BlAQ-A7533-02151 Gear ring AQ-A7533-02151 1
8 253698523550 1 AQ-A7533-02321 Lock plate AQ-A7533-02321 6
9 253698523551 BRFEM12x1.25%x30AQ-G2FB3-82061 Bolt M12x1.25x30AQ-G2FB3-82061 12
10 253698523552 FRBERHZ-6213 Bearing Z-6213 2




253698501005 4 %13y #/LIFT LEFT BRAKE

FS/NO 4RE/SN P31 Name ¥i/qQry| %iz/Remark
A 253698523527 £ h 88 2 ALAQ-HK253-00401 Left brake assy AQ-HK253-00401 1
1 253698523560 122 GB21-76 BoltGB21-76 2
2 253698523561 HE BB GBIL-76 Washer GB91-76 2
3 253698523562 [B:4%24433-70040G Glue plug 24433-70040G 2
4 253698523563 & &H14T24433-70010G Spring pull rod 24433-70010G 2
5 253698523564 2 | 5h 3 B AR S AU HK253-00411L Left brake base plate assy HK253-00411L 1
6 253698523565 FHIFF£H24433-70150G Hand tie rod Pin 24433-70150G 1
7 253698523566 k= FHIshH#F24433-70140G-L Left hand brake pull rod 24433-70140G-L 1
8 253698523567 I Eh E T B2 A S AR 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 [ & F224433-70020G Press spring seat 24433-70020G 4
10 253698523569 [£#24433-70030G Press spring 24433-70030G 2
11 253698523570 HI%E24433-70050G Tension spring 24433-70050G 1
12 253698523571 £ ##IT24433-70100G-L Left pawl 24433-70100G-L 1
13 253698523572 % 1 #24433-70090G-L Left torsion spring 24433-70090G-L 1
14 253698523573 & BIFRE B2 28 S8, 24433-74000G-L Left Clearance Regulator Assembly 24433-74000G-L 1
15 253698523574 S EHI 4 5 B 24433-73000G Spring pulling device 24433-73000G 1
16 253698523575 EB{%E (f5 ) 24433-70071G-L Left return spring (rear) 24433-70071G-L 1
17 253698523576 S[6)324433-70081G Guide block 24433-70081G 1
18 253698523577 KRG E (AT ) 24433-70070G-L Left return spring (front) 24433-70070G-L 1
19 253698523578 S6)#224433-70060G Guide plate 24433-70060G 1

20 253698523579 EHI o R R RIS S A24433-71001G-L |Left brake shoe with friction plate and spring pin assembly 24433-71001G-L 1
21 253698523580 HIEh 9 R 2 22673-72041 Brake sub Pump Assembly 22673-72041 1
22 253698523581 T4 4] 24433-70110G Pawl Pin 24433-70110G 1
23 253698523582 & FHI N AT 24433-70120G-L Left hand brake push lever 24433-70120G-L 1
24 253698523583 AT EH 4 B24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 SR 5 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 58%824433-70130G Spring 24433-70130G 1
27 253698523586 HI s N ZR T AR (%) 0C11246-14603 Brake Cable Assy (left)0C11246-14603 1




2536985010067 %) 5 F/LIGHT LEFT BRAKE

FS/NO 4RE/SN P31 Name ¥i/qQry| %iz/Remark
A 253698523530 H #5088 S ALAQ-HK253-00501 Light brake assy AQ-HK253-00501 1
1 253698523560 122 GB21-76 BoltGB21-76 2
2 253698523561 HEHEGBIL-76 Washer GB91-76 2
3 253698523562 [B:4%24433-70040G Glue plug 24433-70040G 2
4 253698523563 & &#11#24433-70010G Spring pull rod 24433-70010G 2
5 253698523590 F 5088 AR S Ak HK253-00411R Light brake base plate assy HK253-00411R 1
6 253698523565 FHIFF£H24433-70150G Hand tie rod Pin 24433-70150G 1
7 253698523591 B FHIhi24433-70140G-R Light hand brake pull rod 24433-70140G-R 1
8 253698523567 BN E B2 A S AR 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 [ & F224433-70020G Press spring seat 24433-70020G 4
10 253698523569 [£#24433-70030G Press spring 24433-70030G 2
11 253698523570 HI%E24433-70050G Tension spring 24433-70050G 1
12 253698523592 H#TM24433-70100G-R Light pawl 24433-70100G-R 1
13 253698523593 1 #E24433-70090G-R Light torsion spring 24433-70090G-R 1
14 253698523594 A BIPRIE %L 28 5 A% 24433-74000G-R Ligh Clearance Regulator Assembly 24433-74000G-R 1
15 253698523574 S EHI 4 5 B 24433-73000G Spring pulling device 24433-73000G 1
16 253698523595 HEGIFHE (5 ) 24433-70071G-R Light return spring (rear) 24433-70071G-R 1
17 253698523576 S[6)324433-70081G Guide block 24433-70081G 1
18 253698523596 H[REMZ5EE (AT ) 24433-70070G-R Light return spring (front) 24433-70070G-R 1
19 253698523578 S6)#224433-70060G Guide plate 24433-70060G 1

20 253698523597 B oh B EE R R R E 5 TRk 24433-71001G-R [Light brake shoe with friction plate and spring pin assembly 24433-71001G-R 1
21 253698523580 HIEh 9 R 2 A22673-72031 Brake sub Pump Assembly 22673-72041 1
22 253698523581 £H£724433-70110G Pawl Pin 24433-70110G 1
23 253698523598 £ F Hl5h 4T 24433-70120G-R Light hand brake push lever 24433-70120G-R 1
24 253698523583 AT EH 4 B24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 SR 5 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 58%824433-70130G Spring 24433-70130G 1
27 253698523586 HI s N ZR T Ak () 0C11246-24603 Brake Cable Assy (left)0C11246-14603 1




2536985010077 & &/WHEEL ASSEMBLY

F&/NO RIS /SN AT Name $m/Qry| 4&iz/Remark
A 253613014001 X% 21x7-15(CY-AQ) Tire assembly 21x7-15(soild) 2
A 253613015001 IXEN%E21x7-15(CY-AQIFR) Tire assembly21x7-15(environmentally) 2 % %% /Optional
A 253713011001 YK 5 #521x8-15(CY-ZC) Tire assembly 21x8-15(soild) 2 32C
A 253713013001 IXEN421x8x15(CY-AQIR) Tire assembly21x8-15(environmentally) 2 32C
1 253613014011 HRA21x7-15(3R0 ) Tire 21x7-15(soild) 2
1 253613014012 1PBA21x7-15(3F 1R ) Tire 21x7-15(environmentally) 2 i% ¥ /Optional
1 253713011011 HRA21x8x15(3E/0 ) Tire 21x8x15(soild) 2 32C
1 253713011012 1PA21x8x15(F R ) Tire 21x8x15(environmentally) 2 32C
2 253613014010 IR (21x7-15-AQ) Rim assembly(21x8x15-AQ) 2
2 253713014010 IR A (21x8x15-AQ) Rim assembly(21x8x15-AQ) 2 32C




2536985010085 # & L% /MOTOR INSTALLATION

EE/No 4RTL/SN 2% Name #H®m/QTyY| %&i/Remark
1 253632521002 TR E50x30 Damping pad 4
2 910400100007 B GB97.1-10-200HV Gasket GB97.1-10-200HV 8
3 910300500005 $2£3GB889.1-M10-10 Nut GB889.1-M10-10 8
4 253632521001 REBNLER Gear pump 1
5 910100300039 1242 GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
6 255098513251 IRIBER(AE) Encoder(HP) 1
7 253732010001 EBAIL(3E3R)HPB Motor (HP) 1




25369850100947 % 4 )% /DRIVING BRAKING INSTALLATION

2/N0 #REG/SN 2% Name #®m/QrY| % ii/Remark
1 275011520020 p:EoS Grease nipple 1
2 256811511020 SRAREE Bracket 1
3 910400500007 HEHEGBI3-8 Washer GB93-8 1
4 910100300020 1212 GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 1
5 911000600001 MEHEQC/T390-(11-14) Hose clamp QC/T390-(11-14) 2
6 255011520021 EEE Connecting pipe 1
7 910100300003 R 2 GB5783-M5x12-8.8 Bolt GB5783-M5x12-8.8 1
8 910400500004 S BGBI3-5 Washer GB93-5 1
9 910400100004 SEHEGBI7.1-5-200HV Washer GB97.1-5-200HV 1
10 255011510003 B EMo16x135 Axle ®16x135 1
11 910100300039 1242 GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
12 910400500007 3 E B BGB9I3-10 Washer GB93-10 6
13 910400100007 SEHEGB97.1-10-200HV Washer GB97.1-10-200HV 6
14 256811511004 HHZ RS Foot brake holder welding 1
15 940500100006 £ BE016xD18x15-SF-1 Bushing ®16xP18x15-SF-1 2
16 256811511002 KIRIES Pedal weiding 1
17 255011520010 SE )i Damping pad 1
18 910600600015 FF O £HGB91-2x20 Split pin GB91-2x20 1
19 255011520008 mE Spring 1
20 911200100004 H#7)B7940.1-M10x1 Grease nipple JB7940.1-M10x1 1
21 255011520013 PR (1R AR) Pedal (rubber) 1
22 910100100023 1242 GB5782-M8x45-8.8 Bolt GB5782-M8x45-8.8 1
23 910300100006 #2FGB6170-M8-10 Nut GB6170-M8-10 1
24 940500100048 £ AED10xD12x8-SF-1 Bushing ®10x®12x8-SF-1 1
25 256811510001 DR Brake pump assembly 1
26 910100300038 1R $2GB5783-M10x35-8.8 Bolt GB5783-M10x35-8.8 2
27 910300100007 32 GB6170-M10-10 NutGB6170-M10-10 2
28 253611511009 HEIEhNE Brake steel pipe welding 1
29 253611511010 EHIFANE Brake steel pipe welding 1




2536985010105z £ #3542 % /PARKING BRAKING INSTALLATION

FE/NO 2218 /SN FY Name ¥m/Qry| % iE/Remark
1 910100300035 242 GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 #[EGB93-10 Spring washer GB93-10 2
3 910400100007 B GB97.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 BIR(FHIN) Backing plate (Parking brake) 1
5 XG1801542747 | FHIZNEAL Parking Brake Assembly 1
6 910400100005 B GB97.1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 HEHEGBI3-6 Spring washer GB93-6 4
8 910100300010 1R +2GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4




2536985010114 ) % & & % /STEERING GEAR AND INSTALLATION

PO
[ ] !
bl b win

1D

9~

FE/NO 2218 /SN FY Name ¥m/Qry| % iE/Remark
1 255015010007 CNEE=] The adjustable handle 1
2 910600400011 St E 5 GB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 RAFIZE Clamp holder screw sets 1
4 255015010002 Steering gear HmaR 1
5 255015020019 HER Locking block 1
6 910300300006 12 f3GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 1R GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1
8 255015010001 EEERED K Steering string assembly 1
9 255015010003 HREZ The steering wheel 1
10 910600700014 FH1HGB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 FF O £4GBI1-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002 & € B The fixed seat 1
13 255015010005 HHTES Adjust rod welding 1
14 255015020021 BTHEET Adjust the screw 1
15 911200100004 ;HI#R)B7940.1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 £ 5E(7/5)016xD18x16-SF-1 Composite set (shoulder)®16x®18x16-SF-1 2
17 255011510003 B EMo16x135 With trunnion®16x135 1
18 910400100005 SE B GB97.1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 HER[EGBI3-6 Spring washerGB93-6 1
20 910100300009 2242 GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 2242 GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
22 910400500007 3 E B BGB9I3-10 Spring washer gb93-10 4
23 910400100007 EEEGB97.1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 XEREG Bracket welded 1
25 255015010012 3% [a)#§SCU51/100-FS Steering SCU51/100-FS 1




253698501012# & 47 & % & /STEERING BRIDGE AND INSTALLATION

1

¥

FE/NO 2218 /SN FY Name ¥m/Qry| % iE/Remark
A 253616011001 FAERAEIYZ)) Steering axle (solid tire) 1 ETEHK
A 253616012001 HEAMRAR ) Steering axle (Environment-friendly tire) 1 e
1 253698526001 FHHA7314-32111 Kingpin A73J4-32111 1
2 253698526002 RO TS AAE774-32021 Left turn to joint assy AE774-32021 1
3 253698526003 EEETMA R ALA7V94-10202 Steering bridge is A7V94-10202 1
4 253698526004 32 f3M5-B4133-000058 Nut M5-B4133-00005B 1
5 253698526005 RI7< i F i 2 E 18 £] B9997-050208 Scerw B9997-050208 1
6 253698526006 P75 B A SLI2£T M5x12-B8030-05012B Scerw M5x12-B8030-050128 2
7 253698526007 RIFEATV94-32121 Protection cover A7V94-32121 1
8 253698526008 A ENIZ3A7V94-10203 Angle locator A7V94-10203 1
9 253698526009 F 4 EFA7V94-321318 Kingpin top cover A7V94-321318 1
10 253698526010 BB A7V94-10200 Seal washer A7V94-10200 1
11 253698526011 +=FD#RA7V94-10201B Cross D plate A7V94-10201B 1
12 253698526012 24T M10x8-B8330-10008 Screw M10x8-B8330-10008 1
13 253698526013 TRET I D32xDA0x32-2-943/32 Bearing 032x(D40x32-2-943/32 4
14 253698526014 EA [E) 4 S BK M7 Z-198908P Bearing Z-198908P 2
15 253698526015 N AIRHEM16x50-293686 Bolt M16x50-293686 8
16 253698526016 O H AL AA7V94-30201 Steering Cylinder Assy A7V94-30201 1
17 253698526017 3242 M8X16-B0330-08016B Bolt M8X16-B0330-08016B 4
18 253698526018 B8 =X ;M M6-Q700B06 Straight through nozzle M6-Q700B06 5
19 253698526019 3% #18-85050-000088 Spring washer 8-B5050-00008B 4

20 253698526020 JEAT£425RC41800008 Connecting rod Pin 25RC41800008 4
21 253698526021 JEATAE774-32011B Connecting rod AE774-32011B 2
22 253698526022 #EH24C4-12003 Bush H24C4-12003 6
23 253698526023 [R5y 3% T3 7 Z-GE16ES Radial joint bearing Z-GE16ES 4
24 253698526024 90°E M= 55 EQ701890 90° bent neck grease nozzle Q701B90 3
25 253698526025 ¥ f§/HA7T74-33011 Kingpin/right A7T74-33011 1
26 253698526026 K7 M $123654-32081 Iron case oil seal 23654-32081 3
27 253698526027 OF![E|23654-32161 O-ring 23654-32161 2
28 253698526028 B e T EE $22214-30321 Knuckle adjustment pad 22214-30321 4
29 253698526029 PRI £ i 25 78 12 £T M12x30-B8050-120308 Screw M12x30-B8050-120308 2




253698501012# & 47 & % & /STEERING BRIDGE AND INSTALLATION

BE/No YREB/SN 2 Name #HEm/QTY| #i2/Remark

30 253698526030 187X/ 42fFM12-84133-000128 Nut M12-B4133-000128 2

31 253698526031 AT S RAE774-32031 Right steering knuckle assy AE774-32031 1

32 253698526032 UZR! 27 £{ B 75x100x10-DZ6301-07523 U-ring 75x100x10-DZ631-07523 2

33 253698526033 R T H#2-30210 Bearing Z-30210 2

w“ 253698526034 LA ( B4 ) AE774-40331 Solid tire assembly (no pattern) AE774-40331 2 __
253698526035 HHA16x6x10.5(FFE£X)23230-60030 Tire 16x6x10.5(no pattern)Z3230-60030 2 Pt

- 253698526041 ERBEOIEEAE ( TAEL)AET74-40341 Solid tire assembly (no pattern-Environment)AE774-40341 2 __
253698526042 TR EC AA 16x6x10.5(F57E 4X)23230-600308 Tire 16x6x10.5(no pattern-Environment)Z3230-60030B 2 Jee

- 253698526043 ERBLIE S AL (BIEL ) AE774-40321 Solid tire assembly (pattern-Environment)AE774-40321 :
253698526044 ERBEAE16x6x10.5 (HTEL ) Z3200-60030B | Tire 16x6x10.5(pattern-Environment)Z3200-600308 Jee

35 253698526036 HER F5l7£Z-30208 Bearing Z-30208 2

36 253698526037 B p31XPp62X4-G2724-30711 Washer $31X$62X4-G2724-30711 2

37 253698526038 FFFEIRFFM30X2-A21B4-32311 Slotted nut M30X2-A21B4-32311 2

38 253698526039 £H6.3x50-B3010-6P350 Pin 6.3x50-B3010-6P350 2

39 253698526040 S IEA24K4-32061 Hubcap A24K4-32061 2




253698501013%% & i &/STEERING CYLINDER

FE/NO RIS /SN AT Name $m/Qry| 4&iz/Remark
A 253698510007 EIHHEE A (3 EE) Sealing part maintenance package (steering cylinder) 1
1 A EEMEA Piston rod assembly 1
2 A I Cylinder cover 2
3 A [N Dust ring 2
4 A UTZEEl Urin 2
5 A (e}i7:5] O-ring 2
6 A Oz O-ring 1
7 A HAK Support ring 1
8 A LB Cylinder assembly 1
9 A WA HE Bearing 2




253698501014 /& # £ # % 3#/SEAT COVER MOUNTING

FE/NO 2218 /SN FY Name ¥m/Qry| 4 iE/Remark
1 253621011002 BEREE Welding of box cover 1
2 940400100030 S 3#E200N(D620) Gas spring 200N (D620) 1
3 910300500004 12 FIGB889.1-M8-10 Nut GB889.1-M8-10 2
4 255037510002 FEEBF1-1BC(TT ) Seat BF1-1BC (STD.) 1
5 255037510003 ER(ETER) Seat (comfort) 1 % %% /Optional
6 255037510004 | EEf&(HIRE) Seat (Vibration) 1 # 3 /Optional
7 910700900001 R T HIEGEL2E Bearing GB9163-GE12E 2
7 255021010006 RIEIEE () Hinge bracket (right) 1
7 255021020043 B iRiE Bolt 2
8 255021010005 REHES(E) Hinge bracket (left) 1
9 255021020045 EER Wire plate 2
10 255021020054 ELn Adjust the gasket 2
11 910400100006 FHEGB97.1-8-200HV Washer GB97.1-8-200HV 4
12 910400500006 HER[EGBI3-8 Spring washer GB93-8 4
13 910100300024 1242 GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
14 940400100031 S EES00N(D620)- B £ Air spring 500N(D620)- self locking 1
15 910300500003 12 f3GB889.1-M6-10 Nut GB889.1-M6-10 2
16 255021020020 hIF The shake handshandle 1
17 910200500053 1247 GB818-M6x20-4.8 Screw GB818-M6x20-4.8 2
18 252121011007 403237 BB BN The lid lock 1
19 910200300011 #2£] GB70.2-M5x10-4.8 Screw GB70.1 M5x10-4.8 4
20 255021020046 RIPE $35 To protect the coil 1




2536985010157 # 4% & $/SIDE PANEL INSTALLATION

FE/NO 2218 /SN FY Name ¥m/Qry| 4 iE/Remark
1 941100100001 1247 M8X12-8.8 Screw M8x12-8.8 2
2 941100100009 24T M6X12-8.8 Screw M6x12-8.8 8
3 940400400002 REIZFFMS-1(2-4) Nut M8-t(2-4) 2
4 255021020064 X 2R (EMR) Hanger 1
5 253621011003 MRS (%) Side plate 1 25C
- 253721011003 |UARIZE(3T) Side plate 1 32C
6 940600100005 T Nd18x3 Spring washer GB93-6 1
7 255021020062 F 2 (ENR) Screw GB70.1 M6x16-8.8 1
3 253621011017 MRIES (A) Side plate 1 25C
- 253721011017 MIES () Side plate 1 32C
9 505621520041 BXFL2 Vent (right) 1
10 253621011015 HEHES Hook welding 2
11 505621020004 22 B D15xD6x10 Damping pad 2
12 505621510004 SERILA Y2 Vent (left) 1




2536985010164L% £ &3 /INSTRUMENT COVER INSTALLATION

EE/No 4RTL/SN 2% Name #H®m/QTyY| %&i/Remark
1 940400400001 REIRFM6-1(2-4) Nut M6 6
2 253621511006 ERESH) Cover assembly 1
3 910400200002 FH#e Washer GB97.1-6-200HV 4
4 941100100009 #24£TM6x12-8.8 Screw M6x12 6
5 253610021001 NFRE(25M) Instrument mask 1
6 255010020005 HiE Cover 1
7 255010020006 e Cover 1
8 255010020004 TR = Cover 1
9 253621511004 ERIES(E) Cover assembly 1




253698501017-F# € & 4% 3 /BALANCE WEIGHT AND MOUNTING

FE/NO 2218 /SN FY Name ¥m/Qry| 4 iE/Remark
1 910100100101 1212 GB5782-M24x120-8.8 Bolt GB5782 M24x120-8.8 2
2 910400500013 HEHPEGBI3-24 Spring washer GB93-24 2
3 255023020007 B ED60xD25x8 Washer ®60xd25x8 1
4 251223021005 E55[12(BNS15) Traction plug 1
5 910601000002 8 GBA4329-5x105 Lockpin GB4329-5x105 1
6 253623021001 1 E(M25) Balance weight M25 1 25C
6 253723021001 FHE(C32) Balance weight €32 1 32C
7 255023020006 TR (FEL) Adjustment pad 2
8 941100100009 1247 M6X12-8.8 Gasket D60XD25X8 2
9 253623011002 ERIRERS Rear Balance weight 1
10 253623011001 RIEIECE Front Balance weight 1
11 256523021006 RELRAE Decorative cover 2
12 910300500006 12 f3GB889.1-M12-10 Nut GB889.1-M12-10 5
13 910400200005 KB EGBI6.1-12-200HV Washer GB96.1-12-200HV 6
14 910100300051 1282 GB5783-M12x35-8.8 Bolt GB5783 M12x35-8.8 5
15 910400200004 KB GB96.1-10-200HV Washer GB96.1-10-200HV 4
16 910400500007 3 E B BGB9I3-10 Spring washer GB93-10 4
17 910100300036 1242 GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
18 253623021025 BREESZ R Bracket 2




2536985010188y 354 & 3% /FOOT PEDAL

EE/No 4RTL/SN F3 Name #HE/QTY| %iE/Remark
1 253618021005 iR E(25C) Floor rubber pads 1
2 941100100001 1247 M8X12-8.8 Screw M8x12-8.8 4
3 252118021016 L ZEHERIR(2005) Anti-skid pedal 1
4 253618011001 RTHIARIE S Floor welding (front) 1
5 253618011002 RiiRES Floor welding (rear) 1
6 255018021006 ISR Anti-skid pedal 1




2536985010194 /& % 4/HYDRAULIC

£ /NO YREB/SN £ Name #H®m/QTyY| %&i/Remark
1 253623521008 R S A(90°)8-L800-15C-24° Hydraulic Tube Assembly (90°)8-L800-15C-24° 1
2 253623521007 RIES S A (E)8-L650-15C-24° Hydraulic Tube Assembly 8-L650-15C-24° 1
3 251223510003 #ESL(BIEB)6-G1/4—M14x1.5-24° Connector (lock bend)6-G1/4 M14X1.5-24 ° 2
4 251223520007 #3L(H)6-G1/4—M14x1.5-24° Connector (straight)6-G1/4 M14X1.5-24 ° 2
5 253623521005 #RIEE £ H(90°)10-L2300-15C-24° Hydraulic Tube Assembly (90°)10-L2300-15C-24° 1
6 253623521006 &EE S A(90°)10-L2050-15C-24° Hydraulic Tube Assembly (90°)10-L2050-1SC-24° 1
7 282323520008 3L (BIEZ)10-M20x1.5-M16x1.5-24° Connector (lock bend) 10-M20X1.5-M16X1.5-24° 3
8 255023510008 L (BIEZE)11-M20x1.5-0 Connector (lock bend)11-M20x1.5-0 1
9 253623521011 & E S S A%(90°)8-L1250-15C-24° Hydraulic Tube Assembly (90°)8-L1250-15C-24° 1
10 253623521010 & & S A%(90°)8-L700-15C-24° Hydraulic Tube Assembly (90°)8-L700-1SC-24° 1
11 253623521009 i & 5 B (18)8-L500-15C-24° Hydraulic Tube Assembly 8-L550-1SC-24° 1
12 253623521010 &R S S A%(90°)15-L950-25C-24° Hydraulic Tube Assembly (90°)15-L950-2SC-24° 1
13 253623521001 ELHERE U5) Return oil hose (behind) 1
14 251223520035 HESL(BIEE)12-G1/2-M22x1.5-24° Connector (lock bend)12-G1/2-M22X1.5-24° 1
15 950800200002 WHR Pump 1 25C
15 253723512006 KR Pump 1 32C
16 255023510005 3L (FE[6)Z5)25-G1-032 Joint (to bend)25-G1-032 1
17 911000600006 MEHEQC/T390-(40-45) Hose hoops QC/T390-(40-45) 2
18 256523520013 BRE2(%H) Rubber hose (oil absorption) 1
19 900200401001 [El;HEE 23%5 Return oil hose 23X5 2560
20 911000600003 MEHEQC/T390-(22-26) Hose hoops QC/T390-(22-26) 2
21 911000600004 HEHEQC/T390-(34-38) Hose hoops QC/T390-(34-38) 4
22 253623511020 SHE B IR RS External oil return filter 1
23 253623521002 ElHRE (B Return oil hose (front) 2
24 255023520033 $#%3L(1H)8-M20x1.5-M16x1.5-24° Connector (straight) 8-M20X1.5-M16X1.5-24° 6
25 251223510012 3L (= 18)7-2xM14x1.5-M16x1.5-24° Connector (tee)7-2XM14X1.5-M16X1.5-24° 2
26 282323520007 L (BIEZ)12-M20x1.5-M22x1.5-24° Connector (lock bend)12-M20x1.5-M22x1.5-24° 1
27 253623521012 & & 2 A0(90°)10-L1320-15C-24° Hydraulic Tube Assembly (90°)8-L1320-15C-24° 1
28 282323520007 L (BIEZE)12-M20x1.5-M22x1.5-24° Connector (straight)15-M20X1.5-M22X1.5-24° 1
29 251223520034 3L (H)8-2xM16x1.5-24° Connector (straight)-2xM16X1.5-24° 1
30 253623521013 3L (BIEZ)6-M12x1.5-M14x1.5-60° Connector (lock bend) 6-M12X1.5 - M14X1.5 -60° 1




2536985010194 /& % 4/HYDRAULIC

ES/NO #RE3/SN £ Name #H®m/QTyY| %&i/Remark
31 251223520030 $%3L(18)15-M22x1.5-M22x1.5-24° Connector (straight)15-M22X1.5-M22X1.5-24° 1
32 251223520034 $#3L(H)8-2xM16x1.5-24° Connector (straight)8-2XM16X1.5-24° 2




253698501020 % 8- &) I8 4% 4 (= B)/MULTI-WAY REVERSING VALVE CONTROL(TWO)

13

16

14

2/N0 #REG/SN 2% Name #HEm/QTY| #i2/Remark
1 256824511002 2RI (28X B R iR ZSX) Multi way valve (two) solenoid valve 1
2 910100400006 122 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 HEHEGBI3-10 Spring washer GB93-10 8
4 910400100007 2B GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 £H%HB4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 FFO4HGBI1-2x12 Cotter pin GB91-2x12 4
7 252124520002 LR (IRAT) Support (stem) 1
8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 HEMO16x168 With trunnion ©16x168 1
11 910400500005 HER[EGBI3-6 Spring washer GB93-6 1
12 910200200032 1247 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHRERGETF) Handle ball(lift) 1
14 253524520009 FHRER(GIRY) Handle ball(tilt) 1
15 253624511002 BIITIES (ET) Joystick welding(lifting) 1
16 253624511003 BRYFTIR S () Joystick welding(tilt) 1
17 940500100006 £ BE016xD18x15-SF-1 Composite set P16xP18x15-SF-1 4
18 256824520003 T Connecting rod 2
19 910300100006 12 f3GB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 Sk joint 2
21 253524520014 XBE(ITIEFX) Bracket (travel switch) 2
22 255024520028 HED29xD16x38 Shaft sleeve®29xD16x38 2
23 255098514001 EBHEiRDC24v Solenoid valve DC24V 1




253698501021 % 25 & I 4% 4 (ZB)MUL TI-WAY REVERSING VALVE CONTROL(THREE)

17

14

18

15

2/N0 #REG/SN 2% Name $m/QrY| 4 iE/Remark
1 256825011002 2 RRIR (3FXEB R R ZSX) Multi way valve (three) solenoid valve 1
2 910100400006 242 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 HEHEGBI3-10 Spring washer GB93-10 8
4 910400100007 B GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 £H%HB4.75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 FFO4HGBI1-2x12 Cotter pin GB91-2x12 6
7 252124520002 LR (IRAT) Support (stem) 1
8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 HEMO16x168 With trunnion ©16x168 1
11 910400500005 HER[EGBI3-6 Spring washer GB93-6 1
12 910200200032 1247 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHRER(REFF) Handle ball(lift) 1
14 253524520009 FHRER (iR Handle ball(tilt) 1
15 253525020002 Fiask(EE1) Handle ball(belonging to 1) 1
16 253624511002 BIITIES (ET) Joystick welding(lifting) 1
17 253624511003 BIITIES (R Joystick welding(tilt) 1
18 253625011004 BITIES(BERL Joystick welding(tool1) 1
19 940500100006 £ BE016xD18x15-SF-1 Composite set®16xP18x15-SF-1 6
20 256824520003 JEREAT Connecting rod 3
21 910300100006 $2f3GB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 Sk joint 3
23 253524520014 XBE(ITIEFXR) Bracket (travel switch) 3
24 255023520033 3L (1H)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2
25 255024520028 HED29xD16x38 Shaft sleeve ©16xD29x38 1
26 255098514001 EB R DC24v Solenoid valve DC24V 1




253698501022 % 58 3 %) I # 4 (W B)MUL TI-WAY REVERSING VALVE CONTROL(TOUR)

20

16

FE/NO 2218 /SN FY Name ¥m/Qry| 4 iE/Remark
1 256825511002 2RI (4BXEB R R ZSX) Multi way valve (four) solenoid valve 1
2 910100400006 242 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4 CE#HL
3 910400500007 HEHEGBI3-10 Spring washer GB93-10 8
4 910400100007 B GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 £H%HB4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 FFO4HGBI1-2x12 Cotter pin GB91-2x12 8
7 252124520002 LR (IRAT) Support (stem) 1
8 910100300037 1242 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 f3GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 HEMO16x168 With trunnion ©16x168 1
11 910400500005 HER[EGBI3-6 Spring washer GB93-6 1
12 910200200032 1247 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHRER(REFF) Handle ball (lift) 1
14 253524520009 FHRER (iR Handle ball (tilt) 1
15 253525020002 Fiask(EE1) Handle ball (belonging to1) 1
16 253525520002 Fiask(EE2) Handball (belonging to 2) 1
17 253624511002 BIITIES (ET) Joystick welding (lifting) 1
18 253624511003 BRYFTIR S () Joystick welding (tilt) 1
19 253625011004 BITIES(BERL Joystick welding (tool 1) 1
20 253625511005 BATIRS(ER2) Joystick welding (kit 2) 1
21 940500100006 £ BE016xD18x15-SF-1 Composite set ®16xD18x15-SF-1 8
22 253624520003 JEREAT Connecting rod 4
23 910300100006 $2f3GB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 L joint 4
25 253524520014 XER(1TFEFFX) Bracket (travel switch) 4
26 255023520033 3L (1)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4
27 255098514001 EB R DC24v Solenoid valve DC24V 1




253698501023 T4k # 4 ¥ & & % #/WORK TANK INSTALLATION AND INSTALLATION

2/N0 #REG/SN 2% Name $m/QrY| 4 iE/Remark
1 281219021011 SMREDAL Oil ruler plug assembly 1
2 253719011002 BERS Lid welded 1
3 255019020003 Z$15204x134x1.5-R Gasket 204x134x1.5-R 1
4 255019010004 MR R Mesh filter 1
5 253719011001 HFERS Tank welding 1
6 253719021011 [edyE s Breather connecting pipe 1
7 255019020015 TEMZEM20x1.5 Drain plug M20x1.5 1
8 910400100006 4B GB97.1-8-200HV Washer GB97.1-8-200HV 8
9 910400500006 HER[EGBI3-8 Spring washer GB93-8 8
10 910100300022 1242 GB5783-M8x20-8.8 Bolt GB5783 M8x20-8.8 8




253698501024 % % ¥ /FRAME ASSEMBLY

£2/NO 4RTL/SN 2% Name #H®m/QTyY| %&i/Remark
1 253621511001 522 E(250) Frame welded 1 25C
1 253721511001 IR E(320) Frame welded 1 32C
2 253621511004 ERIFS(E) Cover plate welding (left) 1
3 910400200004 X # B GB96.1-10-200HV Washer GB96.1-10-200HV 3
4 910400500007 HEHEGBI3-10 Washer GB93-10 9
5 910100300037 1R+ GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 3
6 253621511009 NERIES Instrument frame welding 1
7 940801500001 M6+ X 1R nut M6 4
8 253621511006 E=RIES(H) Cover plate welding (right) 1
9 941100100009 24T M6x12-8.8 Screw M6x12-8.8 7
10 253621521081 PLEESB-35 Bushing 1
11 253621511031 FLEM24 Bushing 5
12 253621521084 P ESB-50 Bushing 1
13 253621521087 B IR (SR ER) Battery damping pad (lead acid) 4
14 910200400017 1247 GB70.3-M6x16-8.8 Screw GB70.3 M6x16-8.8 8
15 910600700041 FH1HGB882-B16x120x4 Pin GB882-B16x120x4 2
16 910600600023 FF O £HGB91-3x40 Split pin GB91-3x40 2
17 910200200075 247 GB70.1-M10x20-8.8 Screw GB70.1 M10x20-8.8 6
18 910400100007 S [EGB97.1-10-200HV Washer GB97.1-10-200HV 6
19 253621521097 EBHRPRMISZ 2R Battery limit bracket 2
20 940400400002 REIRFFMS-1(2-4) Nut M8-t(2-4) 3
21 941100100001 #2£TM8X30-8.8 Screw M8x30-8.8 4
22 253621511007 EMRES Left side plate welding 1 25C
2 253721511007 | EMRIES Left side plate welding 1 32C
23 253621521095 MIBRAI ST 4R Side door limit support plate 2
24 253621521088 R Sealing strip 2
25 253621521096 EBHIPHR Motor guard 1
26 253621511008 EHNREE Right side plate welding 1 25C
26 253721511008 ANRES Right side plate welding 1 32C
27 251222021078 FLEESKT-30 Stopple(SKT-30) 2
28 253621521080 PLERER(K) Wire guard sleeve fixing plate (large) 1




253698501024 % % ¥ /FRAME ASSEMBLY

ES/NO #mi9/SN £ Name #H®m/QTyY| %&i/Remark

29 253621521089 B EWR Motor hole cover 1

i gy




2536985010254 T % 3% A2/TOP GUARD ASSEMBLY

5

2/N0 #REG/SN 2% Name $m/QrY| 4 iE/Remark
1 256822021029 BARAIXZZEBQRER) Right headlamp bracket(30Q) 1
2 910400100006 B GB97.1-8-200HV Washer GB97.1-8-200HV 4
3 910400500006 HEHEGBI3-8 Spring washer GB93-8 6
4 910200200057 #2£]7GB70.1-M8x20-8.8 Screw GB70.1 M8x20-8.8 6
5 256822021030 EXRMTXZEBoaREN) Left headlamp bracket(30Q) 1
6 253622012001 FIMZRES The top guard is welded together 1 25C
6 253722012001 FIMRES The top guard is welded together 1 32C
7 255022020002 PHiFE_(REE) Protective cover 2 1
8 255056510001 FIRFEFX Back handle 1
9 910400500005 HE P BGBI3-6 Spring washer GB93-6 2
10 910200200036 1247 GB70.1-M6x20-8.8 Screw GB70.1 M6x20-8.8 2
11 252022020050 FEBIBRE LR E Protective tape 1
12 255022020004 EATH LB Protective tape 2
13 255022020001 PriFE—(REE) Protective cover 1 1
14 910400100008 SEHEGBI7.1-12-200HV The flat washer GB97.1-12-200HV 4
15 910400500008 HER[EGBI3-12 Spring washer GB93-12 8
16 910200200098 1247 GB70.1-M12x30-8.8 Screw GB70.1 M12x30-8.8 4
17 253522020024 FLE30 Cover 30 4
18 255022020029 mE Handle 1
19 910400200005 K[ GB96.1-12-200HV Big washer GB96.1-12-200HV 4
20 910100300051 222 GB5783-M12x35-8.8 Bolt GB5783 M12x35-8.8 4




253698501026 %. % % $L/ELECTRONIC

EE/No 4R /SN F13 Name ¥®/QTY| %i/Remark

1 920200800013 HEFFRIK361B-1003 Combination Switch 1

2 920200200031 FARCFF A (—RYTNER) K432 1

3 920200100020 RIEFFXLAY39-01MJ-RC Emergency StopSwitch 1

4 921900100004 B HERDC24VEESY usB 1

5 920200800021 AR FFLYB-nuoli-004 Warp Switch(YB-nuoli-004) 1

6 920500100001 W\ 125-DC24V Horn(125-DC24V) 1

7 272333510002 I ERDCP4SW300-24V DC-DC48V/24V 1

8 921100100063 X 523401T-12-96V Display(3401T-12-96V) 1 Curtis
921100100045 {Y52IDD-E-35CD17B(ALInmotion) Display(IDD-E-35CD17B) 1 Inmotion

9 920200300004 M FFRRZ-156Q22-B3 Micro Switch(RZ-15GQ22-B3) 4

10 920201000002 OB FF R IK231 Pedal Switch(JK231) 1

11 921700100005 SNk E§Fz3-532-133 Accelerator(FZ3-532-133) 1

12 922000100028 KTRB-L590-1 Red Lamp RB-L590-1 3

13 922000100001 KTPDL-LXZM-1 Head Lamp PDL-LXZM-1 3 Opiton

14 922000100060 KTFLDJ-SSWD-003 Grouped Lamps FLDJ-SSWD-003 2

15 922000100051 KTFLDJ-JSD-002 Caution Light FLDJ-JSD-002 1

16 922000100002 #TFLDJ-QXD-001 WiIdth Lamp FLDJ-QXD-001 2

17 922000100014 fTA-LID-A1 Blue Lamp A-LJD-A1 2

18 255056510001 FIRFEFX Rear handle switch(horn) 1

19 253698526008 Angle locator A7V94-10203 A ENIZRA7VI4-10203 1

2 253633010001 EB{ZR4R {4 (Curtis-F & §1|-4P25C) Controller Assembly(Curtis-F-4P25C) 1 Curtis
253633010005 B8 #2248 #4 (Inmotion-74%-4P25C) Controller Assembly(Inmotion-7-4P25C) 1 Inmotion

”n 253633010002 EB R (Curtis-F%& F1-4P25C) Wire Harness(Curtis-F-4P25C) 1 Curtis
253633010006 L= B % 5 (Inmotion-71X-4P25C) Wire Harness(Inmotion-7-4P25C) 1 Inmotion

22 251233020001 ERERE Integrated electrical box 1




253698501027 % 4 4 #-/ELECTRONIC COMPONENTS—Curtis-F % %

F&/No #RE3/SN Exd Name #HEm/QTY| #i2/Remark

L 921400100177 2% 23AC-F6-A-80-450-101 AC F6-A 80-450 CONTROLLER FE4P25C T PROG. 1 TRAC(Curtis)
921400100205 I 88 ACS80M40-C35T ACS80M40-C35T CONTROLLER FE4P25C T PROG. 1 TRAC(Inmotion)

2 921400100177 2% 23AC-F6-A-80-450-101 AC F6-A 80-450 CONTROLLER FE4P25C P PROG. 1 PUMP(Curtis)
921400100205 I 88 ACS80M40-C35T ACS80M40-C35T CONTROLLER FE4P25C P PROG. 1 PUMP (Inmotion)

3 920700100006 il 3§ DC8OV-SW200-583 SW200-583 80DC CO DUST 1

4 920100100014 {2 £2500A FUSE LINKA 80 VOLT 500 Amp 1

5 253633010004 AR S S FAN ASSY FOR A36A2(GOODSENSE)_2 1 Curtis

6 253633010012 AR S A FAN ASSY FOR A36A2(GOODSENSE)_2 1 Inmotion




25369850102842 % i&/LION

ES/NO #RE3/SN £ Name #H®m/QTyY| %&i/Remark

1 253637011001 Z25|EBH80V-6VBS480(IR & R K) Battery 80V-6VBS480(weld,kuaile) 1

1 253637011002 Z25|EBH80V-7VBS560(IR & R K) Battery 80V-7VBS560(weld,kuaile) 1

2 253698537002 B8t 88 1A 6VBS-480 Monomer6VBS-480 40 480Ah
2 253698537003 BBt 8 A 7VBS-560 Monomer7VBS-560 40 560Ah
3 253637010001 £BE34P25C-80V-554-W Lithium battery 80V554Ah 1 Anderson
3 253637010002 85 5th4P25C-80V-400-W Lithium battery 80V400Ah 1 Anderson
3 253637010003 2 E8514P25C-80V-554-W(H) Lithium battery 80V554Ah(Heating) 1 Anderson
3 253637010004 2 E8514P25C-80V-400-W(H) Lithium battery 80V400Ah(Heating) 1 Anderson
3 253637010005 2 E854P25C-80V-554-W Lithium battery 80V554Ah 1 REMA
3 253637010006 2 E8514P25C-80V-400-W Lithium battery 80V400Ah 1 REMA
3 253637010007 2 E8514P25C-80V-554-W(H) Lithium battery 80V554Ah(Heating) 1 REMA
3 253637010008 2 E8514P25C-80V-400-W(H) Lithium battery 80V400Ah(Heating) 1 REMA
4 283398536002 AL FTEE 2380V65A lead-acid battery charger80V65A 1

4 256836512011 $HE3 75 8 2880V200A-REMA(ZE X = #8240V) Lithium charger 80V200A(176V-264V) 1

4 256836512012 $HE3 75 B8 2880V200A-REMA(ZE X = $8480V) Lithium charger 80V200A( 440V-530V) 1

5 920400100059 FERREREMA95615-39-1 Connectors(REMA95615-39-1) 1

6 920400100056 $EEM95515-39 Connectors(REMA95016-32) 1

7 910400100005 SE B GB97.1-6-200HV Washer GB97.1-6-200HV 4

8 910400500005 HER[EGBI3-6 Spring washerGB93-6 4

9 910100300017 SR P2 GB5783-M6x55-8.8 Screw GB5783-M6x55-8.8 4




253698501029% % &/BATTERY

FE/NO 2218 /SN FY Name ¥m/Qry| 4 iE/Remark
1 921200100037  |BMSHEIR(24 5 —FHLEBTAR) BMS 1
2 252198537041 TREB R EE 8] Cocontactor 2
3 253698537005 DC125V/500A Fr ARG 22 DC125V/500 Fuse 1
4 252198537025 Nimes Current divider 1
5 252198537024 b5 antenna 1
6 252198537030 [JISEr buzzer 1
7 253698537006 DCDC-fRE IR DC-DC 1
8 252198537031 LEDIETRAT LED Lamp 1
9 251198537021 fZe L7t B Aviation head 7 core 1
10 251198537022 fnZe Lot B Aviation head 5 core 1
11 253698537008 TRER IR 2K (25C) Discharging plug-in assembly 1
- 253698537001 FeER IR S (25C) Charging plug-in assembly 1 Anderson
253698537009 FEEB I R AL(25C) Charging plug-in assembly 1 REMA
13 256098537009 #H4LEE Prefi lled resistance 1
14 251198537018 4Ken 28 relay 1




25369850103 048847t HL % /lead-acid battery charger

BE/No YREB/SN 2 Name #HEm/QTY| #i2/Remark
1 256098536502 =fTERE Three-phase transformer 1
2 254198536502 AT TRIEARRS AC.Contactor 1
3 254198536503 R 22100A Fuse 100A 1
4 254198536504 53R #8JF100A 75mv Shunt JF100A 75mv 1
5 254198536505 1R 22RT18-63 16A Fuse RT18-63 16A 3
6 254198536506 £ FEARCZBSE-D PCB(CZB5E-D) 1
7 254198536507 B AR MFC70A/600V Rectifier Module MFC70A/600V 3
8 255098536502 EAIESL32A/4P/ 41 (& HHEE) Input Plug 1
9 920400100012 FERRFREMA95505-01 Connector 1




25369850103 144tk £2/TILT CYLINDER-25C

FS/No 4RE/SN Name £F Fm/QrY| %¥/Remarks
A 253620510001 Oil cylinder(TL)®70x®32x121(6/8) SHEL(TL)D70xD32x121(6/8) 1 H<3700,Left
A 253620510002 0il cylinder(TL)(®70x®32x103(6/6) SEEL(TL)D70xD32x103(6/6) 1 3700<H<5000,
A 253620510003 0il cylinder(TL)(®70x®32x78(3/6) SEEL(TL)D70xD32x78(3/6) 1 5000<H,Left
A 253620510004 Oil cylinder(TR)®70x®32x121(6/8) SEBEL(TR)D70xD32x121(6/8) 1 H<3700,Right
A 253620510005 Oil cylinder(TR)®70x®32x103(6/6) SBEL(TR)D70xD32x103(6/6) 1 3700<H=<5000,
A 253620510006 0il cylinder(TR)®70x®32x78(3/6) SHEL(TR)D70xD32x78(3/6) 1 5000<H,Right
B 252198510006 Seal kits (tlited cylinder) B HEEE (R 2
1 A Grease mouth 21/8 EER BENEz1/8 2
2 A Earring Hif 2
3 A Bearing GE30ES XTI GE30ES 2
4 A Circlip 47 447 2
5 A Nut M14 IZEM14 2
6 A Washer14 BE14 2
7 A Bolt M14x55 BRI M14x55 2
8 A Piston body assembly EEARTH 2
9 A Yx seal ring YxEE B 2
10 A Support ring X &IFD63x20x2.5 2
11 A Dust ring ENE)] 2
12 A Circlip 52 1452 2
13 A Circlip (=15 2
14 A Catch 48x30x3 4 F48x30x3 2
15 A Useal ring 48x30x10 VB HE] 2
16 A Guide sleeve S[E 2
17 A O seal ring 63x3.1 ORIZHE 2
18 A Bearing 3025 WA 43025 2
19 A Cylinder barrel assembly L5 5L 2

20 A Bearing 3040 N2 #3040 2




25369850103 144tk £2/TILT CYLINDER-32C

BFE/No 4RE8/SN Name £ #®/QTY| &¥/Remarks
A 253720510001  |Oil cylinder(TL)D80xP35x121(6/8) IHFL(TL)PBOXxP35x121(6/8) 1 H<3700,Left
A 253720510002 Oil cylinder(TL)®80x$35x103(6/6) T (TL)D8OXP35x103(6/6) 1 700<H<5000,Lel
A 253720510003 Oil cylinder(TL)®80xP35x70(3/5) L (TL)D8OXP35x70(3/5) 1 5000<H,Left
A 253720510004 | Oil cylinder(TR)®80xd35x121(6/8) I iL(TR)®8OxP35x121(6/8) 1 H<3700,Right
A 253720510005 Oil cylinder(TR)®80xd35x103(6/6) THETL(TR)P80xP35x103(6/6) 1 700 <H<5000,Rig|
A 253720510006 Oil cylinder(TR)®80x®35x70(3/5) THEL(TR)P80xP35x70(3/5) 1 5000<H,Right
B 256198510006 Seal kits (tlited cylinder) B I (HURHED) 2
1 A Grease mouth 21/8 EER BENEz1/8 2
2 A Earring Hif 2
3 A Bearing GE30ES XTI GE30ES 2
4 A Circlip 47 447 2
5 A Nut M14 IRFM14 2
6 A Washer14 714 2
7 A Bolt M14x55 PEHEM14x55 2
8 A Piston body assembly EEARTH 2
9 A Yx seal ring YxEE B 2
10 A Support ring X &IFD63x20x2.5 2
11 A Dust ring ENE)] 2
12 A Circlip 52 1452 2
13 A Circlip (=15 2
14 A Catch 48x30x3 4 F148x30x3 2
15 A Useal ring 48x30x10 VB HE] 2
16 A Guide sleeve S[E 2
17 A O seal ring 63x3.1 ORIZHE 2
18 A Bearing 3025 WA 43025 2
19 A Cylinder barrel assembly L5 5L 2
20 A Bearing 3040 N2 #3040 2




253698501032 % L/Fork

EFS/NO #Ri8/SN Name & Fm/QrY| %¥/Remarks
940100100008 Fork 120x40x1070 HH# T AR 57 ¥ 120x40x1070 2 ‘a&/nc.1-2
940100100010 Fork 120x40x1150 49 T AR 5 ¥ 120x40x1150 2 25C

A 940100100009 Fork 120x40x1220 T AR 57 Y 120x40x1220 2 25C
940100100011 Fork 120x40x1370 49 T AR 5 ¥ 120x40x1370 2 25C
940100100012 Fork 120x40x1520 = TTAZY 5 ¥ 120x40x1520 2 25C
940100100013 Fork 125x45x1070 HHIIAZ! 57 ¥ 125x45x1070 2 a&/inc.1-2
940100100014 Fork 125x45x1150 HHIAZ! 57 ¥ 125x45x1150 2 32C
940100100015 Fork 125x45x1220 HHIAZ! 57 ¥ 125x45x1220 2 32C

A 940100100016 Fork 125x45x1370 HHIIAZ 57 ¥ 125x45x1370 2 32C
940100100017 Fork 125x45x1520 HHIIAR 57 ¥ 125x45x1520 2 32C
940100100035 Fork 125x45x1970 HHIIAZ 57 ¥ 125x45x1970 2 32C
940100100039 Fork 125x45x1820 HHIIAZ! 57 ¥ 125x45x1820 2 32C
940100100041 Fork 125x45x1670 HHIIAZ 57 ¥ 125x45x1670 2 32C

1 A Fork body 8 2 A

2 253098514101 Lift pin assembly 1REH S 2




253698501033171%-25C (=4 4 & w)/Mast (three stage full free lift)-25C

2/N0 ZRTB/SN Name 2% ¥®/ary| #&¥E/Remarks
1 910100200012 Bolt GB5785-M14x1.5x70-8.8 1242 GB5785-M14x1.5x70-8.8 4
2 910400500009 Washer GB93-14 BWENE GBI3-14 4
3 256844021014 Bearing cover X EEE 2
4 254144020063 Bearing bush 152 EL 2
5 911200100004 0il Cup JB7940.1-M10x1 SH#F)B7940.1-M10x1 2
6 253644511041 Outer mast 3600 SHTZRIEE 3600 1 H=3600
6 253644511042 Outer mast 4000 SLT1ZRIEE 4000 1 H=4000
6 253644511043 Outer mast 4350 SRS 4350 1 H=4350
6 253644511044 Outer mast 4500 S TIEIEE 4500 1 H=4500
6 253644511045 Outer mast 4800 S T1EIEE 4800 1 H=4800
6 253644511046 Outer mast 5000 51538 A 5000 1 H=5000
6 253644511047 Outer mast 5500 5 13IEE 5500 1 H=5500
6 253644511048 Outer mast 6000 5158 S 6000 1 H=6000
6 253644511049 Outer mast 6500 5 13IEE 6500 1 H=6500
7 255044010057 Axle ®30x82 HHEHO30x82 2
8 910400500007 Washer GB93-10 EEEIEGBI3-10 16
9 910100300035 Bolt GB5783-M10x20-8.8 2212 GB5783-M10x20-8.8 4
10 253644513001 Middle mast 3600 3RS 3600 1 H=3600
10 253644513002 Middle mast 4000 3RS 4000 1 H=4000
10 253644513003 Middle mast 4350 th| 28 A 4350 1 H=4350
10 253644513004 Middle mast 4500 thiJZR42E 4500 1 H=4500
10 253644513005 Middle mast 4800 th| 2242 & 4800 1 H=4800
10 253644513006 Middle mast 5000 thiJZ242 4 5000 1 H=5000
10 253644513007 Middle mast 5500 th| 28424 5500 1 H=5500
10 253644513008 Middle mast 6000 I3RS 6000 1 H=6000
10 253644513009 Middle mast 6500 I3RS 6500 1 H=6500
11 253644520020 Washer ©45xD36x0.2 B P45xP36x0.2 6 L
11 253644520021 Washer ©45x®36x0.5 B P45xP36x0.5 6 L
11 253644520015 Washer ©45x®36x1 B Q45xP36x1 6 LT
12 940200100051 Roller ©108.2xd35x25 FRED108.2xD35x25 4 L
12 940200100052 Roller ®108x®35x25 F R DO108xD35x25 4 JERC




253698501033171%-25C (=4 4 & w)/Mast (three stage full free lift)-25C

BFE/No 4RE8/SN Name £ Fm/QrY| %¥/Remarks
12 940200100050 Roller ®107.5x®35x25 F AL D107.5xD35x25 4 L
13 253644512001 Inner mast 3600 HITZ2E S 3600 1 H=3600
13 253644512002 Inner mast 4000 AI7Z2E S 4000 1 H=4000
13 253644512003 Inner mast 4350 RITZ2E S 4350 1 H=4350
13 253644512004 Inner mast 4500 HITJZES 4500 1 H=4500
13 253644512005 Inner mast 4800 RNITIZ2EE 4800 1 H=4800
13 253644512006 Inner mast 5000 W22 5000 1 H=5000
13 253644512007 Inner mast5500 W22 5500 1 H=5500
13 253644512008 Inner mast 6000 M JZE S 6000 1 H=6000
13 253644512009 Inner mast 6500 MITZE S 6500 1 H=6500
14 940200100047 Roller ©104.5x®35x25 F R D104.5xD35x25 4 LT
14 940200100048 Roller ©104.5x®35x25 F R D104.7xD35x25 4 LT
14 940200100049 Roller ®105x®35x25 F R O105xD35x25 4 LT
15 253644520132 Adjusting pad t=0.2 VEEEE Ft=0.2 4 LT
15 253644520133 Adjusting pad t=0.5 VEEE F1=0.5 4 LT
15 253644520134 Adjusting pad t=0.8 VEEE Ft=0.8 4 LT
16 253644520011 Base plate Bk 4




253698501034 114 # 5% (=44 g d)/Mast lifting pipeline(three stage full free lift)-25C

F&/No 4RIB/SN Name £ ¥®/QrY| #¥#E/Remarks
1 910100100048 Bolt GB5782-M12x50-8.8 1R $2GB5782-M12x50-8.8 1
2 910400500008 Spring washer gh93-12 P EE 1 [E GBI3-12 1
3 910400100008 Flat washer GB97.1-12-200HV & GB97.1-12-200HV 1
4 256844520021 Hose baffle REHR 1
5 255044520096 Pulley ®120x36 (single slot) JBID120x36(E1E) 1
6 255044520081 Bushings (shoulder)®20x®13x28 FE(E)D20xD13x28 1
7 253644519301 Hydraulic hose assembly 15-L1920-25C-24° TRIEE B AY(1E)15-11920-25C-24° 1 H=3600
7 253644519302 Hydraulic hose assembly 15-L2070-25C-24° TRIEE B HY(1E)15-12070-25C-24° 1 H=4000
7 253644519303 Hydraulic hose assembly 15-L2220-25C-24° RIEE S A (1E)15-12220-25C-24° 1 H=4350
7 253644519304 Hydraulic hose assembly 15-12320-25C-24° RIEE S A (1E)15-12320-25C-24° 1 H=4500
7 253644519305 Hydraulic hose assembly 15-L2520-25C-24° RIEE S A (1E)15-12520-25C-24° 1 H=4800
7 253644519306 Hydraulic hose assembly 15-L2670-25C-24° RIEE S A (E)15-12670-25C-24° 1 H=5000
7 253644519307 Hydraulic hose assembly 15-L3020-25C-24° RIEE S A (1E)15-13020-25C-24° 1 H=5500
7 253644519308 Hydraulic hose assembly 15-L3420-25C-24° RIEE S A (1E)15-13420-25C-24° 1 H=6000
7 253644519309 Hydraulic hose assembly 15-L3920-25C-24° RIEE S A (1E)15-13920-25C-24° 1 H=6500
8 950400600006 Connector 15-M22x1.5-M22x1.5-24° 3L (PR E%)15-M22x1.5-M22x1.5-24° 1
9 253644520019 Joint over board 1T AR n
10 910400100006 Flat washer GB97.1-8-200HV SEE[EGB97.1-8-200HV 5
11 910400500006 Spring washer GB93-8 HEHEGBI3-8 5
12 910100300022 | Bolt GB5783-M8x20-8.8 1£12GB5783-M8x20-8.8 3
13 253644519002 Hydraulic hose assembly 15-L590-25C-24° BEE S A (E)15-L590-25C-24° 1
14 910100300020 Bolt GB5783-M8x16-8.8 PE 12 GB5783-M8x16-8.8 5
15 950401100004 Connector (lock bend) 15-2xM22x1.5-24° 3L (B E-0R)15-2xM22x1.5-24° 1
16 252144519002 Tee welded (20Q) =ZERS(20Q) 1
17 251223520030 Connector15-M22x1.5-M22x1.5-24° 3L (1H)15-M22x1.5-M22x1.5-24° 1
18 910800100040 O - onner 24x2.4 OfisE-#124x2.4 1
19 950700300007 The speed limit valve XSF-F16L-48 PR & FRXSF-F16L-48 1
20 251244529004 Hydraulic hose assembly (90°)15-L800-25C-24° &R 2 AY(90°)15-L800-25C-24° (75 22 Bh 3F) 1
21 253644529005 Steel tube limit plate NEPRAIR 1
22 253644519005 Hydraulic hose assembly (90°)15-L700-25C-24° &R S AY(90°)15-L700-25C-24° 1
23 251244529002 Connector (lock bend) 12-M27x2-M22x1.5-24° 3L (BEZ)12-M27x2-M22x1.5-24° 1




253698501034 114 # 5% (=44 g d)/Mast lifting pipeline(three stage full free lift)-25C

o
B—

s

[ - -
-
[

[
=

FE/No fRIG/SN Name & Fm/QrY| %¥/Remarks
24 950400200005 Connector(turn) 15-2xM22x1.5-24° HESL(FE10)Z5)15-2xM22x1.5-24° 1
25 251223520122 Connector12-M20x1.5-M22x1.5-24° 3L (18)12-M20x1.5-M22x1.5-24° 1
26 950400100002 Connector 12-2xM16x1.5-24° L H)12-2xM16x1.5-24° 1
27 253644529001 Hydraulic hose assembly 15-L370-25C-24° REE S A (1H)15-L370-25C-24° 1
28 253644519003 Welding of intermediate cylinder transition steel pip| ch T 33BN EE S 1
29 256898520001 explosion-proof valve apc e 1
30 255044020043 Clamp 13 + 13 6
31 921600400001 4 x250 tie $LH4x250 6
32 255044020042 clamp R 4
33 255044020118 Connector (tee) #SL(=iE) 1




253698501035% X (=44 A ) /Fork carrier(three stage full free)-25C

£2/NO #RTL/SN Name &% Fm/QrY| %¥/Remarks

1 253640510001 Load backrest welding(1040x986) P4 H22J2 5 (1040x986) 1

2 910400100009 Washer GB97.1-14-200HV SE#B|GB97.1-14-200HV 8

3 910400500009 Washer GB93-14 HEHE GBI3-14 8

4 910100300062 Bolt GB5783-M14x30-8.8 1242 GB5783-M14x30-8.8 8

5 910100300020 Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 2

6 910400500006 Spring Washer GB93-8 HEEEGBI3-8 2

7 253638020301 Roller cover REES 2

8 910100300041 Bolt GB5783-M10x50-8.8 124£ GB5783-M10x50-8.8 4

9 910400500007 Washer GB93-10 S E GBI3-10 8

10 910400100007 Washer GB97.1-14-200HV B GBI7.1-10-200HV 8

11 940200200005 Side roller ® 42 - CD = 68 7RI D42-CD=68 2

12 255038020008 Adjusting sleeve BEE 4

13 255038020009 Adjustable pad R 12

14 253644520020 Washer ®45x®36x0.2 BEDASxD36x0.2 6 LT
14 253644520021 Washer ®45x®36x0.5 BED4SxD36x0.5 6 LT
14 253644520015 Washer ©45x®36x1 B O45xD36x1 6 LT
15 940200100047 Main roller ®104.5x®35x25 F R D104.5xD35x25 6 LT
15 940200100048 Main roller ®104.7x®35x25 F R D104.7xD35x25 6 LT
15 940200100049 Main roller ®105x®35x25 F R O105xD35%25 6 LT
16 253638013001 Assembly drawing of fork rack welding RYZES(ZREEMI1221040) 1




2536985010364 # & & ¥ 5% # (=44 A )/Side shifter and pipeline installation(three stage full free)-25C

EE/NO ZRTB/SN Name 2% ¥®/ary| #&¥E/Remarks
1 253630520904 Middle cylinder rubber tube cover hEIREIFS 1
2 910100100060 Bolt GB5782-M12x120-8.8 12 4£ GB5782-M12x120-8.8 1
3 910400100008 Washer GB97.1-12-200HV SE#B|GBI7.1-12-200HV 2
4 253630520906 Stent X8 2
5 910400200005 Washer GB96.1-12-200HV KB GBI6.1-12-200HV 2
6 253631020021 Bush ©20xD13x74 WED20xD13x74 1
7 940500100019 Bush ®20xD13x74 £ AED020xD23x20-5F-1 2
8 910100300020 Bolt GB5782-M12x120-8.8 1212 GB5783-M8x16-8.8 6
9 910400500006 Washer GB93-8 S E GBI3-8 10
10 910400100006 Washer GB97.1-8-200HV B GBI7.1-8-200HV 10
11 910400500008 Washer GB93-12 S E GBI3-12 2
12 910300100008 Nut GB6170-M12-10 12 FfGB6170-M12-10 1
13 253631020020 Pulley ©104x76 B D104x76(HEX) 1
14 910100100072 Bolt GB5782-M16x60-8.8 1212 GB5782-M16x60-8.8 1
15 910400500010 Spring Washer GB93-16 HE P EGBI3-16 1
16 253644520012 Middle cylinder chain baffle ch T 5 SR AR 1
17 253645220011 Cylinder head #LSL 2
18 910100300023 Bolt GB5783-M8x25-8.8 %12 GB5783-M8x25-8.8 2
19 910100300027 Bolt GB5783-M8x45-8.8 1212 GB5783-M8x45-8.8 2
20 255028520035 Pipe press fixedly piank ERPER 2
21 255028520034 Rubber pipe lump BEEER 4
22 253630510001 Intermediate cylinder rubber tube transition frame | IR & 1TE 22 1
23 253644520004 Embrace hoop fizk:id 2
24 910400100007 Washer GB97.1-10-200HV 3B GB97.1-10-200HV 2
25 910400500007 Washer GB93-10 5 E B GB93-10 2
26 910100300036 Bolt GB5783-M10x25-8.8 1% 2 GB5783-M10x25-8.8 1
27 910100300050 Bolt GB5783-M12x30-8.8 1% 2 GB5783-M12x30-8.8 1
28 910100100048 Bolt GB5782-M12x50-8.8 1% 2 GB5782-M12x50-8.8 1
29 256844520021 Hose baffle REHIR 1
30 255030520020 Pulley ©120x42 SBEDO120x42(IN4E) 1
31 255030520023 Bush WE1L




2536985010364 # & & ¥ 5% # (=44 A )/Side shifter and pipeline installation(three stage full free)-25C

F&/No 4RIB/SN Name £ ¥®/QrY| #¥#E/Remarks
32 251328520704 Hydraulic hose assembly 10-L2220-15C-24° R B SRR (1) 10-12220-15C-24° 2 H=3600
32 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° R B SRR (1) 10-12330-15C-24° 2 H=4000
32 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° R B SRR (1) 10-12470-15C-24° 2 H=4350
32 251330520702 Hydraulic hose assembly 10-L2510-15C-24° R B SRR () 10-12510-15C-24° 2 H=4500
32 251230520704 Hydraulic hose assembly 10-L.2610-15C-24° &IEE S (E)10-12610-15C-24° 2 H=4800
32 253630520107 Hydraulic hose assembly 10-L2680-15C-24° R & SR (1)10-L2680-15C-24° 2 H=5000
32 251228520701 Hydraulic hose assembly 10-L2850-15C-24° R & SR (1)10-L2850-15C-24° 2 H=5500
32 253630520105 Hydraulic hose assembly 10-L3070-15C-24° R & SR (1)10-L3070-15C-24° 2 H=6000
32 253630520108 Hydraulic hose assembly 10-13320-15C-24° R SO (1)10-13310-15C-24° 2 H=6500
33 251329020701 Hydraulic hose assembly 10-L2170-15C-24° R SRR (E)10-12170-15C-24° 2 H=3600
33 251230520715 Hydraulic hose assembly 10-L2295-15C-24° %R 5 A (1) 10-12295-15C-24° 2 H=4000
33 251230520703 Hydraulic hose assembly 10-L2410-1SC-24° JRIEE 2 A (1E)10-12410-15C-24° 2 H=4350
33 251230520716 Hydraulic hose assembly 10-L2470-15C-24° &R 5 B (1) 10-12470-15C-24° 2 H=4500
33 253630520104 Hydraulic hose assembly 10-L2570-1SC-24° JRIEE 2 A (1E)10-12570-15C-24° 2 H=4800
33 251231020702 Hydraulic hose assembly 10-L2650-15C-24° R SRR (1) 10-12650-15C-24° 2 H=5000
33 253630520109 Hydraulic hose assembly 10-L2820-15C-24° J&RIEE B AY (1)10-12820-15C-24° 2 H=5500
33 282323520029 Hydraulic hose assembly 10-L3030-15C-24° R SRR (1E)10-13030-15C-24° 2 H=6000
33 253630520110 Hydraulic hose assembly 10-L3270-15C-24° R SRR () 10-13270-15C-24° 2 H=6500
34 253630520004 Single attached hose bracket BHRERR 1
35 950400600002 Joint 10-M16x1.5-M16x1.5-24° 3L (22 Z)10-M16x1.5-M16x1.5-24° 1
36 253630510002 Hose mounting rack BRERESR 1
37 253630520102 Hydraulic hose assembly 10-L2020-15C-24° & & 5 AR (1) 10-L2020-15C-24° 2 H=3600
37 253630520201 Hydraulic hose assembly 10-L2260-15SC-24° SRR S 2 A (1H)10-L2260-15C-24° 2 H=4000
37 251330520702 Hydraulic hose assembly 10-L2510-15SC-24° SRR S 2 BY(1H)10-12510-15C-24° 2 H=4350
37 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° &R 5 A (1) 10-12610-15C-24° 2 H=4500
37 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° SRR S 2 AY(1E)10-12910-15C-24° 2 H=4800
37 251330520705 Hydraulic hose assembly 10-L3210-15C-24° & & 5 AR (1) 10-L3210-15C-24° 2 H=5000
37 251331020705 Hydraulic hose assembly 10-L3950-15C-24° & & 5 B (1) 10-L3950-15C-24° 2 H=5500
37 253631020105 Hydraulic hose assembly 10-L4420-15C-24° & & 5 B (1) 10-L4420-15C-24° 2 H=6000
37 283327520012 Hydraulic hose assembly 10-L4880-15C-24° & & 5 AR (1) 10-L4880-15C-24° 2 H=6500
38 251330510004 Hydraulic steel pipe welding (24°) BEMEIRE(24°) 1




25369850103711F (=4 4 A ¥1)/Mast (three stage full free lift)-25C

BFE/No 4RE8/SN Name & #Hm/QrY| £&¥E/Remarks
39 256042510004 Side shiifter assembly1100(LH) SME M 281100(LH) 1
39 253542510001 Side shiifter assembly1100(LD) S EMIF221100(LD) 1
39 256042510002 |side shiifter assembly(CASCADE) MR BRI+ 1
40 910800100001 Oring 9.5x1.8 OFF-9.5x1.8 2
41 253642520002 Hydraulic hose assembly 10-L400-15C-24°-0° R IEE T Ak(1E)10-L400-15C-24°-0° 2
42 253630520006 Hydraulic hose assembly 10-L1070-15C-24° RIEE S AY(1E)10-L1070-15C-24° 2 1070




2536985010382 it A F 34 (=% 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

BFE/No 4RE8/SN Name £ #Hm/QrY| £&¥E/Remarks
1 255031010002 Pulley support welded 2 B TIES2 1
1 255031010001 Pulley support welded 1 BETIESL 1
2 910400100006 Washer GB97.1-8-200HV 4B GB97.1-8-200HV 4
3 910400500006 Washer GB93-8 BWENEGBI3-8 4
4 910100300022 Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 2
5 910401300011 Circlip GB894.1-20 i A 3% 1 14 B GB894.1-20 1
6 255031020007 Pulley ®90x22 B DI0x22 (A 1E) 2
7 255031020004 Axle ®20x70 = B iD20x70 1
8 253631020901 Hose fixing plate BEEER 1
9 910100300025 Bolt GB5783-M8x35-8.8 1242 GB5783-M8x35-8.8 4
10 255028520035 Pipe press fixedly piank RER(ER) 4
11 255028520034 Hose fixing bloke BEEER 8
12 253630520111 Hydraulic hose assembly 10-L1630-15C-24° &R & SR (1E)10-L1630-15C-24° 2 H=3600
12 251230520711 Hydraulic hose assembly 10-L1870-15C-24° &5 & S F(1H)10-L1870-15C-24° 2 H=4000
12 251230520714 Hydraulic hose assembly 10-L2120-15C-24° &R SR (1E)10-L2120-15C-24° 2 H=4350
12 251328520704 Hydraulic hose assembly 10-L2220-15C-24° TR E & S A (1) 10-12220-15C-24° 2 H=4500
12 251328520705 Hydraulic hose assembly 10-L2530-15C-24° &5 & B A (1) 10-12530-15C-24° 2 H=4800
12 251230520705 Hydraulic hose assembly 10-L2810-15C-24° &5 & S A (1) 10-12810-15C-24° 2 H=5000
12 251331020704 Hydraulic hose assembly 10-L3550-15C-24° &5 & 5 A (1) 10-L3550-15C-24° 2 H=5500
12 251228020003 Hydraulic hose assembly 10-L4050-15C-24° &IEE S Ak (1E)10-14050-15C-24° 2 H=6000
12 251227520006 Hydraulic hose assembly 10-L4500-15C-24° & IEE 5 H(1E)10-L4500-15C-24° 2 H=6500
13 251331010002 Hydraulic steel pipe welding(24°) AIEINE BAL(24°) 1
14 253631020003 Hydraulic hose assembly 10-L630-15C-24° &RIEE S A(H)10-1630-15C-24° 2
15 950400600002 Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° 3L (@B %)10-M16x1.5-M16x1.5-24° 4
16 253631010001 Hose mounting rack BERER 1
17 253631020103 Hydraulic hose assembly 10-12080-15C-24° BT E T (1) 10-12080-15C-24° 2 H=3600
17 251223520001 Hydraulic hose assembly 10-12200-15C-24° R S A (1E)10-12200-15C-24° 2 H=4000
17 253630520106 Hydraulic hose assembly 10-L2330-15C-24° B E T (1H)10-12330-15C-24° 2 H=4350
17 253631020202 Hydraulic hose assembly 10-12380-15C-24° R S A (1E)10-12380-15C-24° 2 H=4500
17 251230520716 Hydraulic hose assembly 10-12470-15C-24° R E S A (1E)10-12470-15C-24° 2 H=4800
17 253630520201 Hydraulic hose assembly 10-L2545-15C-24° RIEE S A (1E)10-12545-15C-24° 2 H=5000




2536985010382 it A F 34 (=% 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

F&/No 4RIB/SN Name £ ¥®/QrY| #¥#E/Remarks
17 251330520703 Hydraulic hose assembly 10-L2710-1SC-24° TRIEE S AY(1E)10-12710-15C-24° 2 H=5500
17 251330520704 Hydraulic hose assembly 10-L2910-15C-24° ,‘ﬁj_ & 5 A% (1)10-L2910-15C-24° 2 H=6000
17 251231020705 Hydraulic hose assembly 10-L3150-1SC-24° & 5 A% (1)10-L3150-15C-24° 2 H=6500
18 251230520701 Hydraulic hose assembly 10-L2060-1SC-24° ,‘ﬁj_ & 5 A% (1)10-L2060-15C-24° 2 H=3600
18 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° TRIEE B AY(1E)10-12170-15C-24° 2 H=4000
18 251230520715 Hydraulic hose assembly 10-L2295-15C-24° REE S (1H)10-12295-15C-24° 2 H=4350
18 251329020702 Hydraulic hose assembly 10-L2360-15C-24° & EE S A (1)10-12360-15C-24° 2 H=4500
18 253631020104 Hydraulic hose assembly 10-L2450-15C-24° & EE S A (1)10-12450-15C-24° 2 H=4800
18 251328520705 Hydraulic hose assembly 10-L2530-15C-24° & EE S A (1H)10-12530-15C-24° 2 H=5000
18 251330520703 Hydraulic hose assembly 10-L2710-15C-24° &EE S A (1H)10-12710-15C-24° 2 H=5500
18 251330520704 Hydraulic hose assembly 10-L2910-15C-24° T&EE S A (1H)10-12910-15C-24° 2 H=6000
18 251231020705 Hydraulic hose assembly 10-13150-15C-24° T&EE SA(1H)10-13150-15C-24° 2 H=6500
19 253630520004 Single attached hose bracket B RE S 1
20 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° R SRR (E)10-12220-15C-24° 2 H=3600
20 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° R SRR (E)10-12330-15C-24° 2 H=4000
20 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° R SRR () 10-12470-15C-24° 2 H=4350
20 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° R SRR (E)10-12510-15C-24° 2 H=4500
20 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° R SRR () 10-12610-15C-24° 2 H=4800
20 253630520107 Hydraulic hose assembly 10-L2680-15C-24° S FE & SR (1)10-L2680-15C-24° 2 H=5000
20 251228520701 Hydraulic hose assembly 10-L2850-15C-24° & & 5 AR (1) 10-L2850-15C-24° 2 H=5500
20 253630520105 Hydraulic hose assembly 10-L3070-15C-24° & & 5 AR (1) 10-L3070-15C-24° 2 H=6000
20 253630520108 Hydraulic hose assembly 10-L3320-15C-24° & & 5 AR (1) 10-L3310-15C-24° 2 H=6500
21 251329020701 Hydraulic hose assembly 10-L2170-15C-24° & & 5 AR (1) 10-L2170-15C-24° 2 H=3600
21 251230520715 Hydraulic hose assembly 10-L2295-15C-24° SRR E 2 A (1H)10-12295-15C-24° 2 H=4000
21 251230520703 Hydraulic hose assembly 10-L2410-1SC-24° SRR E B B (1H)10-12410-15C-24° 2 H=4350
21 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° SRR E 2 B (1H)10-L2470-15C-24° 2 H=4500
21 253630520104 Hydraulic hose assembly 10-L2570-1SC-24° SRR E 2 A (1E)10-L2570-15C-24° 2 H=4800
21 251231020702 Hydraulic hose assembly 10-L2650-15C-24° & & 5 B (1) 10-L2650-15C-24° 2 H=5000
21 253630520109 Hydraulic hose assembly 10-L2820-15C-24° & & 5 AR (1) 10-L2820-15C-24° 2 H=5500
21 282323520029 Hydraulic hose assembly 10-L3030-15C-24° REEE ﬁjZ(E)lO-L3030-1SC-24° 2 H=6000
21 253630520110 Hydraulic hose assembly 10-L3270-15C-24° RIEE S A (1E)10-13270-15C-24° 2 H=6500




2536985010382 it A F 34 (=% 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

=~

27 28
b

|
932425

FS/No 4RE/SN Name £F ¥®/QrY| #¥#E/Remarks
22 253631020002 Double rubber tube bracket MR E X 52 1
23 910100100048 Bolt GB5782-M12x50-8.8 12 $2GB5782-M12x50-8.8 1
24 910400500008 Washer GB93-12 R EHEGBI3-12
25 910400100008 Washer GB97.1-12-200HV & GB97.1-12-200HV
26 256844520021 Hose baffle BE R
27 255030520020  (Pulley d120x42 B 0120x42(TUAE)
28 255030520023 Bush NEL
29 253630520102 Hydraulic hose assembly 10-L2020-15C-24° &L SO (E)10-12020-15C-24° 2 H=3600
29 253630520201 Hydraulic hose assembly 10-L2260-15C-24° % R 5 B (1) 10-12260-15C-24° 2 H=4000
29 251330520702 Hydraulic hose assembly 10-L2510-15C-24° R & SR (1)10-L2510-15C-24° 2 H=4350
29 251230520704 Hydraulic hose assembly 10-L2610-15C-24° S FE & SR (1H)10-L2610-15C-24° 2 H=4500
29 251330520704 Hydraulic hose assembly 10-L2910-15C-24° &R 5 A (1) 10-12910-15C-24° 2 H=4800
29 251330520705 Hydraulic hose assembly 10-L3210-15C-24° % R 5 A (1) 10-13210-15C-24° 2 H=5000
29 251331020705 Hydraulic hose assembly 10-L3950-15C-24° S FE & SR (1H)10-L3950-15C-24° 2 H=5500
29 253631020105 Hydraulic hose assembly 10-L4420-1SC-24° % R 5 B (1) 10-L4420-15C-24° 2 H=6000
29 283327520012 Hydraulic hose assembly 10-L4880-1SC-24° ;% R 5 B (1) 10-L4880-15C-24° 2 H=6500
30 251330510004 Hydraulic steel pipe welding (24°) BENEIRE(24°) 1
31 253630520006 Hydraulic hose assembly 10-L1070-15C-24° RIEE S AY(1E)10-L1070-15C-24° 2 1070




2536985010394 & f i &r (=44 B & 15)/SHORT LIFTING CYLINDER (three stage full free) -25C

i ]

¢ 8
o
Hi.. Y

8 W
]

[®

Co-0—0-{({ @000
H

Sm @ < B o e

O

)

g

1

44

BFE/No 4RE8/SN Name £ #®/QTY| &¥/Remarks
A 255043510090 Lifting chain LH1623x37 FEFERLH1623x37 2 H=3600
A 255044510124 Lifting chain LH1623x45 FRFHEERLH1623x45 2 H=4000
A 255044010109 Lifting chain LH1623x51 FRFHEERLH1623x51 2 H=4350
A 255044510045 Lifting chain LH1623x53 FRFHEERLH1623x53 2 H=4500
A 255044010059 Lifting chain LH1623x57 AR LH1623x57 2 H=4800
A 255044510133 Lifting chain LH1623x59 FBFHERLH1623x59 2 H=5000
A 256844014002 Lifting chain LH1623x65 FBFHERLH1623x65 2 H=5500
A 255044510138 Lifting chain LH1623x73 EEFHESRLH1623%73 2 H=6000
A 255044010101 Lifting chain LH1623x77 FRFERLH1623x77 2 H=6500
B 253644518001 Short lifting cylinder®75x®50x622 SHEL(M)D75xD50x622 1 H=3600
B 253644518002 Short lifting cylinder®75x®50x685 SHEL(M)D75xD50%685 1 H=4000
B 253644518003 Short lifting cylinder®75x®50x748 SHEL(M)D75xD50x748 1 H=4350
B 253644518004 Short lifting cylinder®75x®50x772 SHEL(M)D75xD50x772 1 H=4500
B 253644518005 Short lifting cylinder®75x®50x805 SHEL(M)D75xD50x805 1 H=4800
B 253644518006 Short lifting cylinder®75x®50x822 SHEL(M)D75xD50x822 1 H=5000
B 253644518007 Short lifting cylinder®75x®50x879 SHEL(M)D75xD50x879 1 H=5500
B 253644518008 Short lifting cylinder®75x®50x979 SHEL(M)D75xD50x979 1 H=6000
B 253644518009 Short lifting cylinder®75x®50x995 SHEL(M)D75xD50x995 1 H=6500
C 255098510002 Seal kits(middle cylinder) EHEEERA(ZREEHEPL) 1
1 A Dust ring 50x58x7/6.5 M E|50x58x7/6.5 1
2 A Catch 50x60x3 4 50x60x3 1
3 A Seal ring 50x60x6 1 ES0x60x6 1
4 A Glide sleeve SaE 1
5 A O ring D75X3.1 ORIZE HED75X3.1 1
A A O ring D75X3.1 OF! % £1ED70x3.1 1
A A Bearing50x55x40 N2 7% 50x55x40 1
A A HSG Piston rod HSGEEAT 1
A A Circlip M2z 1B 1
A A Piston assembly EESA 1
A A Support ring 65x70x20 X & IR 65x70x20 1
A A Seal ring 70x60x6 FLFA® £1 B 70x60x6 1




2536985010394 & f i &r (=44 B & 15)/SHORT LIFTING CYLINDER (three stage full free) -25C

ISP
T
M ——a

31 3233

35
.3

g

9
1

18

19

EE/NO ZRTB/SN Name 2% ¥®/ary| #&¥E/Remarks
14 A Oring D15x2.4 ORI B D15x2.4 1
15 A Valve plug [ 1
16 A Catch E=1al 1
17 A Circlip 22(inport) BB 22(# O ) 1
18 A Slide valve BIR 1
19 A Spring2.3x15x48.5 5P &2 3x15x48.5 1
20 A Cylinder 57N 1
21 A Spacer #R 1
22 A Screw M5x5 12T M5x6 1
23 910600600022 Split pin GB91-2.5x40 FFO£HGB91-2.5x40 2
24 910900400014 LH1623 chain R H2GB6074-LH1623 2
25 255044020146 ®9.5x25 FHHD9.5%25 2
26 255044020157 Joint M18x1.5x217 PSR IZHEM18x1.5%217 2
27 910600600030 split pin3.2x30 FFOHGBI1-3.2x30 2
28 255044020158 Nut M18x1.5 BREIRFM18XL.5 2
29 910300400007 Nut M18x1.5-0.5 12 F3GB6173-M18x1.5-05 2
30 255044020156 Joint M18x1.5x102 FESKIZAEM18x1.5x102 1
31 253644520004 Hug the hoop bizkiid 1
32 910400500006 Spring Washer GB93-8 HE P EGBI3-8 2
33 910300100006 Bolt GB6170-M8-10 12 3GB6170-M8-10 1
34 910100300036 Joint GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 2
35 910400500008 SpringWasherGB93-12 B E B EGB93-12 1
36 910100400009 BoltGB5786-M12x1.25x25-8.8 1242 GB5786-M12x1.25x25-8.8 1




2536985010404 &r (=44 g B I15)/ LIFTING CYLINDER (three stage full free) -25C

u

40T

g

2

W&
= o= =

o4
&

57

@]

FS/No 4RE/SN Name £ Fm/QrY| %¥/Remarks
A 253644516001 cylinder®50x®40x1400 SHIEL(L)O50xD40X1400 1 H=3600
A 253644516002 cylinder®50x®40x1525 SHIEL(L)O50xDA0X1525 1 H=4000
A 253644516003 cylinder®50x®40x1645 SHIEL(L)O50xDA0X1645 1 H=4350
A 253644516004 cylinder®50x®40x1695 SHIEL(L)O50xDA0X1695 1 H=4500
A 253644516005 cylinder®50x®40x1795 SEEL(L) DSOxDA0X1795 1 H=4800
A 253644516006 cylinder®50x®40x1870 SHEL(L)O50xD40x1870 1 H=5000
A 253644516007 cylinder®50x®40x2045 SREL(L)D50xD40x2045 1 H=5500
A 253644516008 cylinder®50x®40x2245 SHEL(L)O50xD40x2245 1 H=6000
A 253644516009 cylinder®50x®40x2477 SHEL(L)D50xD40x2477 1 H=6500
B 253644517001 cylinder®50x®40x1400 SHEL(R)D50xMD40x1400 1 H=3600
B 253644517002 cylinder®50x®40x1525 SEEL(R)D50xD40X525 1 H=4000
B 253644517003 cylinder®50x®40x1645 SHEL(R)D50xD40x1645 1 H=4350
B 253644517004 cylinder®50x®40x1695 SHEL(R)D50xD40x1695 1 H=4500
B 253644517005 cylinder®50x®40x1795 SHEL(R)O50xD40x1795 1 H=4800
B 253644517006 cylinder®50x®40x1870 SHEL(R)O50xD40x870 1 H=5000
B 253644517007 cylinder®50x®40x2045 SEEL(R)D50xD40x2045 1 H=5500
B 253644517008 cylinder®50x®40x2245 SHEL(R)O50xD40x2245 1 H=6000
B 253644517009 cylinder®50x40x2477 SHEL(R)D50xD40x2477 1 H=6500
¢ 255098510003 Seal kits(three stage full free lifting cylinder) EHEBEEA(ZRE EHEFE) 1
D 255044510133 Lifting chain LH1623-59 FRFHHESRLH1623-59 2 H=3600
D 256844014002 Lifting chain LH1623-65 FRFHERLH1623-65 2 H=4000
D 255044510046 Lifting chain LH1623-69 FEFHEESRLH1623-69 2 H=4350
D 255044510136 Lifting chain LH1623-71 I HESRLH1623-71 2 H=4500
D 255044010101 Lifting chain LH1623-75 FRFHEESRLH1623-75 2 H=4800
D 255043510139 Lifting chain LH1623-77 HRFHHERLH1623-77 2 H=5000
D 255044510140 Lifting chain LH1623-85 HBFHHERLH1623-85 2 H=5500
D 253543510066 Lifting chain LH1623-93 FEFHESRLH1623-93 2 H=6000
D 255044510049 Lifting chain LH1623-103 FEFHESRLH1623-103 2 H=6500
1 910100300023 Bolt GB5783-M8x25-8.8 1342 GB5783-M8x25-8.8 4
2 910400500007 Washer GB93-10 S E B EGB93-10 4
3 910400100007 Washer GB97.1-10-200HV SEH B GB97.1-10-200HV 4




2536985010404 &r (=44 g B I15)/ LIFTING CYLINDER (three stage full free) -25C

° g
1t

(=R L B BB Gl

R

82 £8 8

£2/NO #RTL/SN Name &% Fm/QrY| %¥/Remarks
4 255044520099 Rubber pad BB 2
5 255044520097 Support block TER 2
6 255044520098 Blendboard TR 2
7 941100100003 Nut GB6170-M10-10 #2£3GB6170-M10-10 2
8 910300100007 Screw M10x35-8.8 24T M10x35-8.8 2
9 910400100008 Washer GB97.1-12-200HV T B|GBI7.1-12-200HV 2
10 910400500008 Washer GB93-12 5P EE B GBI3-12 2
11 910100400009 Bolt GB5786-M12x1.25x25-8.8 12 4£ GB5786-M12x1.25x25-8.8 2
12 255044020156 Joint M18x1.5x102 FESRIZHEM18x1.5x102 2
13 910100300035 Bolt GB5783-M10x20-8.8 2212 GB5783-M10x20-8.8 2
14 910401300020 Circlip GB894.1-40 A5 M 14 BlGB894.1-40 2
15 940200500005 Chain wheel bearing 780708K-®110x(D40x27 HERC F7%780708K-D110xD40X27 2
16 910900400014 LH1623chain R = HEGB6074-LH1623 2
17 910600600022 Split pin 2.5x40 FFO$52.5x40 2
18 255044020157 Joint M18x1.5x217 HESRIRIEM18x1.5x217 2
19 910600600030 Split pin 3.2x30 FFOHGBI1-3.2x30 2
20 255044020158 Nut M18x1.5 BREIRFM18XL.5 2
21 910300400007 Nut M18x1.5 12 }GB6173-M18x1.5-05 2
22 A Piston rod EEM 1
23 A Adjusting bushing 40.5x49xL2 JEEE40.5x49xL2 1
24 A Circlip ©24x2 W22 $5 B D24x2 1
25 A Bearing 56x20x2.5 X AK56x20x2.5 1
26 A Catch 56x45x3 4 R 56x44x3 1
27 A Seal ring 56x45x6 ILEFHE 1
28 A Piston EE 1
29 A Copper bushing HE 1
30 A Circlip ©26.5x2 M2 B D26.5x2 1
31 A Buffer ring 25 IR 1
32 A Dust ring DKB45x58x7/10 N 1
33 A Seal ring 40x50x6 HAREE 1
34 A Guide bushing SaE 1




2536985010404 &r (=44 g B I15)/ LIFTING CYLINDER (three stage full free) -25C

10
1t

1

B

TR

7
n

3

—

(a4 B B R

o4

28 28 8

FFS/NO ZRTB/SN Name £F ¥®/QrY| #¥#E/Remarks
35 A O seal ring 49.7x2.4 ORI 1B 1
36 A Bearing 4030 A 474030 1
37 A Cylinder 57N 1
38 A Dowel pin D10x26 E+F44D10x26 1




[1%-32C (=4 4 B ¥)/Mast (three stage full free lift)-32C

FEEINO HRIB/SN Name g4 PR/QTY Z¥E/Remarks

1 910100200012 Bolt GB5785-M14x1.5x70-8.8 12 GB5785-M14x1.5x70-8.8 4

2 910400500009 Washer GB93-14 5% 4 B GB93-14 4

3 256844021014 Bearing cover SRR 2

4 254144020043 Bearing bush [RESET 2

5 911200100004 Qil Cup JB7940.1-M10x1 M IB7940.1-M10x1 2

6 253744511001  |Outer mast 3600 SR TT5EE A 3600 1 H=3600
6 253744511002  |Outer mast 4000 ShII5E4R 45 4000 1 H=4000
6 253744511003  |Outer mast 4350 S5 R4 4350 1 H=2350
6 253744511004  |Outer mast 4500 SMTZR G 4500 1 H=4500
6 253744511005  |Outer mast 4700 B THRERA 4700 1 H=4700
6 253744511006 Outer mast 4800 BT 4800 1 H=4800
6 253744511007  |Outer mast 5000 S48 A 5000 1 H=5000
6 253744511008 Outer mast 5400 HNH4ES 5400 1 H=5400
6 253744511009  |Outer mast 5500 S 14EE A 5500 1 H=5500
6 253744511010 Outer mast 6000 HRTEE4 6000 1 H=6000
6 253744511011 Outer mast 6500 BNTEEA 6500 1 H=6500
7 255044010057  |Axle ®30x82 W H A O30x82 >

8 910400500007 Washer GB93-10 #4544 GB93-10 16

9 910100300035  |Bolt GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 4

10 253744513001  |Middle mast 3600 1454 3600 1 H=3600
10 253744513002 Middle mast 4000 i T4 RS 4000 1 H=4000
10 253744513003  |Middle mast 4350 4L 4350 1 H=2350
10 253744513004  |Middle mast 4500 o TR A 4500 1 H=4500
10 253744513005  |Middle mast 4700 4L 4700 1 H=2700
10 253744513006  |Middle mast 4800 o T4 4800 1 H=4800
10 253744513007  |Middle mast 5000 P48 5000 1 H=5000
10 253744513008  |Middle mast 5400 o T4 5400 1 H=5400
10 253744513009  |Middle mast 5500 hT4)E -5 5500 1 H=5500
10 253744513010  |Middle mast 6000 i T4 4 6000 1 H=6000
10 253744513011  |Middle mast 6500 P4 6500 1 H=6500
11 253645220001 Washer ®45xP36x0.2 LG TO.2 ) AT




[1%-32C (=4 4 B ¥)/Mast (three stage full free lift)-32C

FEE/NO 4HG/SN Name 2K /0Ty &¥E/Remarks
11 253645220002  |Washer 0.5 TR IR T0.5 8 JERC
11 253645220003  |Washer 1 TR VB TL 8 prin L
12 940200100053  |Roller ®117.5x ®40x28 F 54 0117, 5x D 40x28 8 piin
12 940200100054  |Roller ®117.7x ®40x28 FHRH D117, 7x D40x28 8 prin L
12 940200100055  |Roller ®117.2x ®40x28 F R 0117, 2x D 40x28 8 piin
13 253744512001 Inner mast 3600 W58 4 3600 1 H=3600
13 253744512002  |Inner mast 4000 P 14245 4 4000 1 H=4000
13 253744512003  |Inner mast 4350 11454 4350 1 H=4350
13 253744512004  |Inner mast 4500 P T4495 4 4500 1 H=4500
13 253744512005  |Inner mast 4700 W14 S 4700 1 H=2700
13 253744512006  |Inner mast 4800 T2 4800 1 H=4800
13 253744512007 Inner mast 5000 PTT445 4 5000 1 H=5000
13 253744512008 Inner mast5400 PIT445 4 5400 1 H=5400
13 253744512009 Inner mast5500 PTT445 4 5500 1 H=5500
13 253744512010 Inner mast 6000 PIT445 4 6000 1 H=6000
13 253744512011 Inner mast 6500 PMTT445 4 6500 1 H=6500
14 253644520132  |Adjusting pad t=0.2 A F1=0.2 4 L
14 253644520133  |Adjusting pad t=0.5 iR 1=0.5 4 i
14 253644520134  |Adjusting pad t=0.8 I H1=0.8 4 L
15 253645220014 Base plate EX 2




ITELAF 5% (=44 A b)/Mast lifting pipeline(three stage full free lift)-32C

¥

[ ]

\
\
\
u |
\
\

FFEINO /SN Name £ $E/QTY &¥E/Remarks
1 910100100048  |Bolt GB5782-M12x50-8.8 122 GB5782-M12x50-8.8 1
2 910400500008 Spring washer gb93-12 @944 8 GBO3-12 1
3 910400100008 Flat washer GB97.1-12-200HV S4B GB97.1-12-200HV 1
4 256844520021 Hose baffle BT T
5 255044520096 Pulley ®120x36 (single slot) T D120x36(H ) 1
6 255044520081 Bushings (shoulder)®20x®d13x28 () )P20xP13x28 1
7 253644519301  |Hydraulic hose assembly 15-L1950-2SC-24° | 4% & () 15-L1950-2SC-24° 1 H=3600
7 253644519302  |Hydraulic hose assembly 15-L2100-25C-24° | i & il (1) 15-L2100-2SC-24° 1 H=4000
7 253644519303  |Hydraulic hose assembly 15-L2250-2SC-24° | 5 ( EL)15-L2250-2SC-24° 1 H=4350
7 253644519304 Hydraulic hose assembly 15-L2350-2SC-24° VR B R (E)15-L2350-2SC-24° 1 H=4500
7 253644519305 Hydraulic hose assembly 15-L2550-2SC-24° |3 [5 & &1 i (E)15-L2550-2SC-24° 1 H=4800
7 253644519306 Hydraulic hose assembly 15-L2700-2SC-24° VR R () 15-L2700-2SC-24° 1 H=5000
7 253644519307 Hydraulic hose assembly 15-L3050-2SC-24° WU £ L(H) 15-L3050-2SC-24° 1 H=5500
7 253644519308 Hydraulic hose assembly 15-L3450-2SC-24° VR BB (E)15-L3450-2SC-24° 1 H=6000
7 253644519309 Hydraulic hose assembly 15-L3950-2SC-24° |3 [5 8 &1 i (E)15-L3950-2SC-24° 1 H=6500
8 950400600006 Connector 15-M22x1.5-M22x1.5-24° 1L (KR BE)15-M22x1.5-M22x1.5-24° 1
9 253644520019  |Joint over board kiR 1
10 910400100006 Flat washer GB97.1-8-200HV S E GB97.1-8-200HV 5
11 910400500006 Spring washer GB93-8 W44 5 GB93-8 5
12 910100300022  |Bolt GB5783-M8x20-8.8 121> GB5783-M8x20-8.8 3
13 253644519002  |Hydraulic hose assembly 15-L590-2SC-24° R () 15-L590-2SC-24° 1
14 910100300020  |Bolt GB5783-M8x16-8.8 121> GB5783-M8x16-8.8 2
15 950401100004  |Connector (lock bend) 15-2xM22x1.5-24° 3k (BUE 55 -0R) 15-2xM22x1.5-24° 1
16 252144519002  |Tee welded (20Q) =R (20Q) 1
17 251223520030  |Connector15-M22x1.5-M22x1.5-24° 3% (#)15-M22x1.5-M22x1.5-24° 1
18 910800100040 O - onner 24x2.4 O J-4h24x2.4 1
19 950700300007 The speed limit valve XSF-F16L-48 [} 3% I XSF-F16L-48 1
20 253644529004  |Hydraulic hose assembly (135°)15-L850-2SC- |} J & & f(135°)15-L850-2SC-24° 1
21 253644529005 [Steel tube limit plate B RATR 1
22 253644519005  |Hydraulic hose assembly (90°)15-L700-2SC-| i)k 4 i f#(90°)15-L700-2SC-24° 1
23 251244529002 Connector (lock bend) 12-M27x2-M22x1.5-24° |z J(Bii5e 25)12-M27x2-M22x1.5-24° 1




ITELAF 5% (=44 A b)/Mast lifting pipeline(three stage full free lift)-32C

FF8INO /SN Name £ $E/QTY &¥E/Remarks
24 950400200005 Connector(turn) 15-2xM22x1.5-24° 123k (O 17 75) 15-2xM22x1.5-24° 1
25 251223520122 Connector12-M20x1.5-M22x1.5-24° %3k (H)12-M20x1.5-M22x1.5-24° 1
26 950400100002  |Connector 12-2xM16x1.5-24° 23k (6 PE ) 12-2xM16X1.5-24° 1
27 253644529001  |Hydraulic hose assembly 15-L370-2SC-24° W B (1) 15-L370-2SC-24° 1
28 253744519003 Welding of intermediate cylinder transition steel| s i J 44 & 45 & 1
29 256898520001 explosion-proof valve [ 5 1 1
30 255044020043  [Clamp 13 413 5
31 921600400001 4 x250 tie L 4x250 5
32 255044020042 clamp JEMR 4
33 255044020118  |Connector (tee) 3k (=) 1




RXE (Z4 4L A H) /Fork carrier(three stage full free)-32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
1 253740510001 Load backrest welding1100x1080 PITEAE 4 1100x1080 1
2 910400100009  |Washer GB97.1-14-200HV V4[5 GB97.1-14-200HV 8
3 910400500009 Washer GB93-14 5% 4B GBO3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 121 GB5783-M14x30-8.8 8
5 910100300020  |Bolt GB5783-M8x16-8.8 12} GB5783-M8x16-8.8 2
6 910400500006 | Spring Washer GB93-8 ST GBI3-8 2
7 253638020301 Roller cover WA 5 2
8 910100300041 Bolt GB5783-M10x50-8.8 121 GB5783-M10x50-8.8 4
9 910400500007  |Washer GB93-10 FEH B GB93-10 8
10 910400100007  |Washer GB97.1-14-200HV 7446/ GB97.1-10-200HV 8
11 940200200005 Side roller ¢ 42 - CD = 68 )7 4 ©42-CD=68 >
12 255038020008 Adjusting sleeve EEE 4
13 255038020009  |Adjustable pad TR P
14 253645220001  |Washer 0.2 TR TR T0.2 6 SR
14 253645220002 Washer 0.5 TR VIEET.5 6 LT
14 253645220003  |Washer 1 TR TR ETL 6 ST
15 940200100053  |Roller ®117.5x ®40x28 E R D117, 5x ©40x28 6 prin
15 940200100054  |Roller ®117.7x ®40x28 FERBEO117. 7x D 40x28 6 pia W
15 940200100055  |Roller ®117.2x ®40x28 ERH D117, 2x D 40x28 6 prin
16 253738013001  |Assembly drawing of fork rack welding PR (4 H i 1]1441100) 1




M# B BERER(Z4L 4 | B)/Side shifter and pipeline installation(three stage full free)-32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
1 253630520904  |Middle cylinder rubber tube cover TR 1
2 910100100060  |Bolt GB5782-M12x120-8.8 12 GB5782-M12x120-8.8 1
3 910400100008 Washer GB97.1-12-200HV S4B GB97.1-12-200HV 2
4 253630520906  |Stent &Y 2
5 910400200005 |Washer GB96.1-12-200HV K6 GB96.1-12-200HV 2
6 253631020021 Bush ®20xd13x74 T ED20xP13x74 1
7 940500100019 Bush ®20x$13x74 424 ED20xD23x20-SF-1 >
8 910100300020  |Bolt GB5782-M12x120-8.8 121 GB5783-M8x16-8.8 6
9 910400500006  |Washer GB93-8 F# 1 6 GB93-8 10

10 910400100006  |Washer GB97.1-8-200HV 7[5 GB97.1-8-200HV 10
11 910400500008  |Washer GB93-12 %5 B [ GB93-12 2
12 910300100008  |Nut GB6170-M12-10 12 £}GB6170-M12-10 1
13 253631020020  |Pulley ®104x76 A D104x76(VUHE) 1
14 910100100072 Bolt GB5782-M16x60-8.8 12+ GB5782-M16x60-8.8 1
15 910400100010  |Washer GB97.1-16-200HV P44 8 GB97.1-16-200HV 1
16 253644520012  |Middle cylinder chain baffle PR AR 1
17 253645220011 Cylinder head {3k 2
18 910100300023  |Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 2
19 910100300027  |Bolt GB5783-M8x45-8.8 1212 GB5783-M8x45-8.8 2
20 255028520035  |Pipe press fixedly piank R ZFM 2
21 255028520034  |Rubber pipe lump JR2 A T 5 B 4
22 253630510001 Intermediate cylinder rubber tube transition| T i i 4R 1
23 253644520004  |Embrace hoop ik 2
24 910400100007  |Washer GB97.1-10-200HV 74 [/ GB97.1-10-200HV 2
25 910400500007  |Washer GB93-10 B GB93-10 2
26 910100300036  |Bolt GB5783-M10x25-8.8 124 GB5783-M10x25-8.8 1
27 910100300050  |Bolt GB5783-M12x30-8.8 12 #:GB5783-M12x30-8.8 1
28 910100100048  |Bolt GB5782-M12x50-8.8 12+ GB5782-M12x50-8.8 1
29 256844520021  |Hose baffle B R T
30 255030520020  |Pulley ®120x42 WO 120x42(XUH) 1
31 255030520023  |Bush HEL




WA B BEBER(Z 44 | B)/Side shifter and pipeline installation(three stage full free)-32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
32 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° & & 5 B (1) 10-12220-15C-24° 2 H=3600
32 253630520106 Hydraulic hose assembly 10-L2330-15C-24° &RIEE B (1E)10-12330-15C-24° 2 H=4000
32 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° TRIEE B AY(1E)10-12470-15C-24° 2 H=4350
32 251330520702 Hydraulic hose assembly 10-L2510-15C-24° &RIEE B (1E)10-L2510-15C-24° 2 H=4500
32 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° & & 5 B (1) 10-12610-15C-24° 2 H=4800
32 253630520107 Hydraulic hose assembly 10-L2680-1SC-24° &RIEE B ) (1E)10-L2680-15C-24° 2 H=5000
32 251228520701 Hydraulic hose assembly 10-L2850-15C-24° RIEE B AY(1E)10-12850-15C-24° 2 H=5500
32 253630520105 Hydraulic hose assembly 10-L3070-1SC-24° &IEE BA) (18)10-L3070-15C-24° 2 H=6000
32 253630520108 Hydraulic hose assembly 10-L3320-15SC-24° RIEE BB (1E)10-13310-15C-24° 2 H=6500
33 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° JRIEE B (1E)10-12170-15C-24° 2 H=3600
33 251230520715 Hydraulic hose assembly 10-L2295-15C-24° RIEE BB (1E)10-12295-15C-24° 2 H=4000
33 251230520703 Hydraulic hose assembly 10-L2410-15C-24° JRIEE B (1)10-12410-15C-24° 2 H=4350
33 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° RIEE BB (1E)10-12470-15C-24° 2 H=4500
33 253630520104 Hydraulic hose assembly 10-L2570-1SC-24° J&RIEE B (1E)10-L2570-15C-24° 2 H=4800
33 251231020702 Hydraulic hose assembly 10-L2650-15SC-24° RIEE BB (1E)10-12650-15C-24° 2 H=5000
33 253630520109 Hydraulic hose assembly 10-L2820-15C-24° J&RIEE B AY (1)10-12820-15C-24° 2 H=5500
33 282323520029 Hydraulic hose assembly 10-L3030-15SC-24° RIEE BB (1E)10-13030-15C-24° 2 H=6000
33 253630520110 Hydraulic hose assembly 10-L3270-1SC-24° &IE g,_\ﬂ(_ﬁ)lo 13270-1SC-24° 2 H=6500
34 253630520004 Single attached hose bracket BB S 1
35 950400600002 Joint 10-M16x1.5-M16x1.5-24° 3L (PR EEZE)10-M16x1.5-M16x1.5-24° 1
36 253630510002 Hose mounting rack Ji i £ 2 1
37 253630520102 Hydraulic hose assembly 10-L2020-1SC-24° & EE B A) (1H)10-12020-15C-24° 2 H=3600
37 253630520201 Hydraulic hose assembly 10-L2260-15C-24° RIEE BB (1E)10-12260-15C-24° 2 H=4000
37 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° & EE BB (1B)10-12510-15C-24° 2 H=4350
37 251230520704 Hydraulic hose assembly 10-L2610-15C-24° RIEE BB (1E)10-12610-15C-24° 2 H=4500
37 251330520704 Hydraulic hose assembly 10-L2910-15C-24° & EE BB (1B)10-12910-15C-24° 2 H=4800
37 251330520705 Hydraulic hose assembly 10-L3210-15SC-24° RIEE S Ak (1E)10-13210-15C-24° 2 H=5000
37 251331020705 Hydraulic hose assembly 10-L3950-15C-24° & EE B AY (1H)10-13950-15C-24° 2 H=5500
37 253631020105 Hydraulic hose assembly 10-L4420-15SC-24° RIEE BBk (1E)10-14420-15C-24° 2 H=6000
37 283327520012 Hydraulic hose assembly 10-L4880-15C-24° &S 5 AY (1) 10-14880-15C-24° 2 H=6500
38 251330510004 Hydraulic steel pipe welding (24°) WA E 5 15 (24°) 1




WA B BEBER(Z 44 | B)/Side shifter and pipeline installation(three stage full free)-32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
39 256042510004 | Side shiifter assembly1100(LH) HME IS % 1100(LH) 1
39 253542510001  |Side shiifter assembly1100(LD) 51 % %% 1100(LD) 1
39 256042510002  |Side shiifter assembly(CASCADE) M 35 (R RAE) 1
40 910800100001  |Oring 9.5x1.8 OjF-P49.5x1.8 2
41 253642520002  |Hydraulic hose assembly 10-L400-1SC-24°-0° |1 & & i (E)10-L400-1SC-24°-0° 2




MU A E 35 (=4 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FF8INO SRBISN Name g4 B &/QTY] #&¥E/Remarks
1 255031010002  |Pulley support welded 2 G2 1
2 910400100006  |Washer GB97.1-8-200HV 1448 GB97.1-8-200HV 4
3 910400500006  |Washer GB93-8 HFEHEGBI3-8 4
4 910100300022  |Bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 2
5 910401300011  |Circlip GB894.1-20 il FT] 40 14 14 1] GB894.1-20 1
6 255031020007 | Pulley $90x22 T P90x22(HL ) 2
7 255031020004  |Axle ®20x70 I D20X70 1
8 253631020901 Hose fixing plate TR [ e A I
9 910100300025 Bolt GB5783-M8x35-8.8 124> GB5783-M8x35-8.8 4
10 255028520035 Pipe press fixedly piank R () 4
11 255028520034  |Hose fixing bloke iz [ 5 B 8
12 253630520111  |Hydraulic hose assembly 10-L1630-1SC-24° ;&% S\ AY(1)10-L1630-1SC-24° 2 H=3600
12 251230520711  |Hydraulic hose assembly 10-L1870-1SC-24°  |{& & 5 A (E)10-L1870-1SC-24° 2 H=4000
12 251230520714  |Hydraulic hose assembly 10-L2120-1SC-24°  |;& & & S AY(1)10-L2120-1SC-24° 2 H=4350
12 251328520704  |Hydraulic hose assembly 10-L2220-1SC-24°  |{&EE 5 A (E)10-L2220-1SC-24° 2 H=4500
12 251328520705  |Hydraulic hose assembly 10-L2530-1SC-24°  |i& & & S\ AY(1&)10-L2530-1SC-24° 2 H=4800
12 251230520705  |Hydraulic hose assembly 10-L2810-1SC-24°  |{& & 5 A (E)10-L2810-1SC-24° 2 H=5000
12 251331020704  |Hydraulic hose assembly 10-L3550-1SC-24°  |i& & & S\ AY(1&)10-L3550-1SC-24° 2 H=5500
12 251228020003  |Hydraulic hose assembly 10-L4050-1SC-24°  |{& & 5 A (E)10-L4050-1SC-24° 2 H=6000
12 251227520006  |Hydraulic hose assembly 10-L4500-1SC-24° | /&2 S A (E)10-L4500-1SC-24° 2 H=6500
13 251331010002 Hydraulic steel pipe welding(24°) EWNERA(24°) 1
14 253631020003  |Hydraulic hose assembly 10-L630-1SC-24° &IEE S (E)10-L630-1SC-24° 2
15 950400600002  |Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° |# 3L (FREZ)10-M16x1.5-M16x1.5-24° 4
16 253631010001  |Hose mounting rack REREE 1
17 253631020103  |Hydraulic hose assembly 10-L2080-1SC-24°  |i& & & 5 A (1E)10-L2080-1SC-24° 2 H=3600
17 251223520001  |Hydraulic hose assembly 10-L2200-1SC-24°  |/&/=& S (1E)10-L2200-1SC-24° 2 H=4000
17 253630520106  |Hydraulic hose assembly 10-L2330-1SC-24°  |i&EE 5 A (1E)10-L2330-1SC-24° 2 H=4350
17 253631020202  |Hydraulic hose assembly 10-L2380-1SC-24°  |i& K% S (1E)10-L2380-1SC-24° 2 H=4500
17 251230520716  |Hydraulic hose assembly 10-L2470-1SC-24°  |i&EE S\ (E)10-L2470-1SC-24° 2 H=4800
17 253630520201  |Hydraulic hose assembly 10-L2545-1SC-24°  |&E® S (E)10-L2545-1SC-24° 2 H=5000
17 251330520703  |Hydraulic hose assembly 10-L2710-1SC-24°  |{&E& 5 A (E)10-L2710-1SC-24° 2 H=5500




MU A E 35 (=4 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FF8INO SRBISN Name g4 B &/QTY] #&¥E/Remarks

17 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° &R & =AY (1) 10-12910-15C-24° 2 H=6000

1 17 251231020705 Hydraulic hose assembly 10-L3150-1SC-24°  |i&[E& 2 A% (1&)10-L3150-15C-24° 2 H=6500

18 251230520701 Hydraulic hose assembly 10-L2060-1SC-24° %R & = BY (1) 10-L2060-15C-24° 2 H=3600

R%é% 18 251329020701 Hydraulic hose assembly 10-L2170-1SC-24°  |7& & &\ A(1)10-L2170-15C-24° 2 H=4000

4 18 251230520715 Hydraulic hose assembly 10-L2295-1SC-24° & E & 5 R (1) 10-12295-15C-24° 2 H=4350

S}Z@% 7 18 251329020702 Hydraulic hose assembly 10-L2360-1SC-24°  |7& & &\ AY(1)10-L2360-15C-24° 2 H=4500

1 18 253631020104 Hydraulic hose assembly 10-L2450-1SC-24° /&FE,_\ (1&)10-L2450-15C-24° 2 H=4800

892 o ] 272 18 251328520705  |Hydraulic hose assembly 10-L2530-1SC-24° & & Sk (E)10-L2530-15C-24° 2 H=5000

/w 2 18 251330520703 Hydraulic hose assembly 10-L2710-1SC-24° ,&F%Eﬂ(ﬁ)10_|_2710.1sc.24° 2 H=5500

210 f ‘ 18 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° TRIEE B AY(1E)10-12910-15C-24° 2 H=6000

43 H ‘ ‘ b3\24 25 18 251231020705 Hydraulic hose assembly 10-L3150-1SC-24° JRIEE 2 A (E)10-L3150-15C-24° 2 H=6500
19 253630520004 Single attached hose bracket BRE X2 1

® 20 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° | [ & &\ 5 (&) 10-12220-15C-24° 2 H=3600

20 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° | [ & & 5 (1) 10-L2330-15C-24° 2 H=4000

30 20 251230520716 | Hydraulic hose assembly 10-L2470-1SC-24° |7 & & & (1) 10-L2470-15C-24° 2 H=4350

20 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° | [ & & 5 (1) 10-L2510-15C-24° 2 H=4500

T 20 251230520704 | Hydraulic hose assembly 10-L2610-1SC-24° |7 & & & (1) 10-L2610-15C-24° 2 H=4800

20 253630520107 Hydraulic hose assembly 10-L2680-1SC-24° | [ & & 5 (1) 10-L2680-15C-24° 2 H=5000

20 251228520701 Hydraulic hose assembly 10-L2850-1SC-24° |3 [F % &A% (1) 10-12850-15C-24° 2 H=5500

31 20 253630520105 Hydraulic hose assembly 10-L3070-1SC-24° R & SR (1)10-L3070-15C-24° 2 H=6000

20 253630520108  |Hydraulic hose assembly 10-L3320-1SC-24° |3 [F % &A% ({)10-13310-15C-24° 2 H=6500

27 253630520102 Hydraulic hose assembly 10-L2020-1SC-24° |y [ = 5 () 10-L2020-1SC-24° 2 H=4000

ﬁ] 27 253630520103 |Hydraulic hose assembly 10-L2270-1SC-24° | [ 4 {1 #(( ) 10-L2270-1SC-24° 2 H=4350

27 251329020702 Hydraulic hose assembly 10-L2360-1SC-24° I 5 () 10-L2360-1SC-24° 2 H=4500

27 251328520705  |Hydraulic hose assembly 10-L2530-1SC-24° |} [ &1 () 10-L2530-1SC-24° 2 H=4800

27 251330520703 Hydraulic hose assembly 10-L2710-1SC-24° |y &/ = 5 (E)10-L2710-1SC-24° 2 H=5000

27 253630520105  |Hydraulic hose assembly 10-L3070-1SC-24° |} [ &1 /#()10-L3070-1SC-24° 2 H=5500

27 251327520001 Hydraulic hose assembly 10-L3470-1SC-24° |y [/ = i () 10-L3470-1SC-24° 2 H=6000

27 282331020103  |Hydraulic hose assembly 10-L3970-1SC-24° |} [ &1 /#( ) 10-L3970-1SC-24° 2 H=6500
28 251330510004 Hydraulic steel pipe welding (24°) VT A 525 (24°) 1

29 253630520102  |Hydraulic hose assembly 10-L2020-1SC-24° | & & & 5\ A (1H)10-L2020-15C-24° 2 H=3600




MU A E 35 (=4 4 B 81)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
29 253630520201 Hydraulic hose assembly 10-L2260-15C-24° JRIEE B B (1H)10-12260-15C-24° 2 H=4000
29 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° /&FE,_\ (1B)10-L2510-15C-24° 2 H=4350
29 251230520704 Hydraulic hose assembly 10-L2610-15C-24° [E& 2 B (E)10-12610-15C-24° 2 H=4500
29 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° /&F & 2 BY(18)10-L2910-15C-24° 2 H=4800
29 251330520705 Hydraulic hose assembly 10-L3210-15C-24° J&RIEE B B (1H)10-13210-15C-24° 2 H=5000
29 251331020705 Hydraulic hose assembly 10-L3950-1SC-24° &IEE B ) (1E)10-L3950-15C-24° 2 H=5500
29 253631020105 Hydraulic hose assembly 10-L4420-1SC-24° JRIEE B B (1H)10-14420-15C-24° 2 H=6000
29 283327520012 Hydraulic hose assembly 10-L4880-15C-24° 7&K & 5 A1) 10-L4880-15C-24° 2 H=6500
30 251330510004 Hydraulic steel pipe welding (24°) BENEIRS(24°) 1
31 253630520006 Hydraulic hose assembly 10-L1070-15C-24° RIEE S AY(1E)10-L1070-15C-24° 2 1070




R i (=44 A BT R)/SHORT LIFTING CYLINDER (three stage full free) -32C

2

25

26—+

28
2

l =4
i
& »

n?{law‘
- 31 328
[

35
36

[

(RER]

a-0-0-

1
2
3
4
5
6
7
8

5

FFRINO /SN Name &% $E/QTY &¥/Remarks
A 255043510090  |Lifting chain LH1623x37 AT S LH1623%37 > H=3600
A 255044510124 Lifting chain LH1623x45 HC T4 LH1623%45 2 H=2000
A 255044010109  |Lifting chain LH1623x51 L THE 24 LH1623%51 > H=4350
A 255044510045 Lifting chain LH1623x53 HO T4 LH1623%53 2 H=4500
A 255044010059  |Lifting chain LH1623x57 L THiE 24 LH1623%57 > H=4700
A 255044010059 Lifting chain LH1623x57 T 4 LH1623%57 2 H=24800
A 255044510133  |Lifting chain LH1623x59 LT S LH1623X59 > H=5000
A 256844014002 Lifting chain LH1623%65 HO T4 LH1623%65 2 H=5400
A 256844014002 Lifting chain LH1623%65 F T4 LH1623%65 > H=5500
A 255044510138 Lifting chain LH1623x73 o FHaE S LH1623%73 2 H=6000
A 255044010101  |Lifting chain LH1623x77 e THEE S LH1623%77 > H=6500
B 253744518001 Short lifting cylinder®85xd60x622 L (M)D85XxDE0x622 1 H=3600
B 253744518002 Short lifting cylinder®85x»60x685 L (M)D85xDBE0X685 1 H=2000
B 253744518003 Short lifting cylinder®85xd60x748 L (M)D85xP60X748 1 H=4350
B 253744518004 Short lifting cylinder®85x®60x772 THEL(M)D85XDBE0X772 1 H=4500
B 253744518005 Short lifting cylinder®85xd60x805 YL (M)®P85xP60x805 H=4700
B 253744518006 Short lifting cylinder®85x»60x822 L (M)D85xD60x822 1 H=4800
B 253744518007 Short lifting cylinder®85xd60x879 L (M)P85xP60x879 1 H=5000
B 253744518008 Short lifting cylinder®85x®60x979 L (M)D85xP60X979 H=5400
B 253744518009 Short lifting cylinder®85xd60x995 L (M)P85xP60Xx995 1 H=5500
B 253744518010 Short lifting cylinder®85x®60x1121 THEL(M)D85XxDBE0X 1121 1 H=6000
B 253744518011 Short lifting cylinder®85xd60x1229 L (M)D85xPE0X 1229 1 H=6500
¢ 256198510005 [Seal kits(middle cylinder) BEEHEFLA (S H 4 E D) 1
1 A Dust ring 50x58x7/6.5 5528 | 50x58x7/6.5 1
2 A Catch 50x60x3 4 H-50x60x3 1
3 A Seal ring 50x60x6 # &4 []50x60x6 1
4 A Glide sleeve CATES 1
5 A Oring D75X3.1 ORY# H HID75X3.1 1
6 A Oring D75X3.1 O % & ElD70x3.1 1
7 A Bearing50x55x40 AN il & 50x55x40 1
8 A HSG Piston rod HSGZEAT 1




R i (=44 A BT R)/SHORT LIFTING CYLINDER (three stage full free) -32C

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
9 A Piston assembly P4 1
10 A Support ring 65x70x20 XK I 65X70%20 1
11 A Seal ring 70x60x6 FLFH %24 1B 70x60%6 1
12 A Circlip 2Rl 1
rz 14 A Oring D15x2.4 O % $/[ED15x2.4 1
Yo 15 A Valve plug s 1
A ; 2 16 A Catch T 1
z ”'! & o n 2 17 A CI.I'Cllp 22(inport) TR 2208 17 1
e j -] | -3 18 A Slide valve e 1
ol S 8 s 19 A Spring2.3x15x48.5 #132.3x15x48.5 1
7. | 3’1’3.32"' 3334 ¥ 910 | J— 20 A Cylinder A 1
. S mlze [ ST — :
3 2 -—M" | 22 A Screw M5x5 H2E] M5x6 1
» & f’ E 23 910600600022 | Split pin GB91-2.5x40 FF45GB91-2.5x40 2
) T u 24 910900400014 _ |LH1623 chain o HGB6074 LH1623 >
L s :; 25 255044020146 | $9.5x25 Ay D9.5x25 2
T S | 26 255044020157  |Joint M18x1.5x217 SR IREM18x1.5%217 2
% e U 27 910600600030 _|split pin3.2x30 JF 1 H5GB91-3.2x30 2
28 255044020158 Nut M18x1.5 BRI #2REM18x1.5 2
29 910300400007  |Nut M18x1.5-0.5 12 1}GB6173-M18x1.5-05 2
30 255044020156  |Joint M18x1.5x102 B2 I2HEM18x1.5x102 1
31 253644520004  |Hug the hoop bickii 1
32 910400500006 | Spring Washer GB93-8 L GBI3-8 2
33 910300100006  |Bolt GB6170-M8-10 2 +}GB6170-M8-10 1
34 910100300036  |Joint GB5783-M10x25-8.8 12} GB5783-M10x25-8.8 2
35 910400500008 | SpringWasherGB93-12 B GBI3-12 1
36 910100400009  |BoltGB5786-M12x1.25x25-8.8 12} GB5786-M12x1.25x25-8.8 1




RS (Z=44 A HITR) LIFTING CYLINDER (three stage full free) -32C

FFEINO F/SN Name g4 $=/QTY #&¥E/Remarks
A 253744516001 cylinder®56x®45x1458 L (L)D56xP45x1458 1 H=3600
A 253744516002  |cylinder®56xd45x1583 T (L)D56xD45x1583 1 H=4000
A 253744516003 cylinder®56x®45x1708 JHL(L)D56xP45x1708 1 H=4350
A 253744516004  |cylinder®56xd45x1758 T (L)D56xD45x1758 1 H=4500
A 253744516005 cylinder®56x®45x1823 I (L)D56xP45x1823 1 H=4700
A 253744516006  |cylinder®56xd45x1858 T (L)D56xD45x1858 1 H=4800
S A 253744516007 |cylinder®56x®45x2001 T (L)P56xD45x2001 1 =500
Toe R A 253744516008  [cylinderd56x$45x2201 T (L) D56xP45x2201 1 H=5400
; : - 33*; A 253744516009 cylinder®56x®45x2235 I (L)D56xD45x2235 1 H=5500
SO | A 253744516010 |cylinderd56xb45x2468 (L) P56xD45x2468 1 H=6000
T A 253744516011 cylinder®56x®45x2701 I (L)D56xD45x2701 1 H=6500
2 [ B 253744517001  |cylinder®56xd45x1458 L (R)P56xP45x1458 1 H=3600
2l i B 253744517002 |cylinder®56x045x 1563 T (R)O56xPA5x1583 1 =000
2L B 253744517003 cylinder®56xd45x1708 WL (R)P56xD45x1708 1 H=4350
7 B 253744517004 | cylinder®56xp45x1758 L (R)P56xP45x1758 1 H=4500
R4 B 253744517005 |oylinder®56x045x1823 THEL(R)D56xD45x1823 1 F=4700
3 g B 253744517006 cylinder®56xd45x1858 I (R)D56xD45x1858 1 H=4800
B 253744517007 cylinder®56xd45x2001 AL (R)D56xP45%2001 1 H=5000
B 253744517008 cylinder®56xd45x2201 L (R)D56xP45x2201 1 H=5400
B 253744517009 cylinder®56xd45x2235 WL (R)P56xD45x2235 1 H=5500
B 253744517010 cylinder®56x$45x2468 L (R)D56xD45x2468 1 H=6000
B 253744517011 cylinder®56x®45x2701 HEL(R)D56xP45x2701 1 H=6500
C 256198510003 Seal kits(three stage full free lifting cylinder) A (=4 B BT 1
D 255044510133  |Lifting chain LH1623-59 HETHE 2 LH1623-59 2 H=3600
D 256844014002  |Lifting chain LH1623-65 HETHiE 4 LH1623-65 2 H=4000
D 255044510046 Lifting chain LH1623-69 e FHE S LH1623-69 2 H=4350
D 255044510136 Lifting chain LH1623-71 FTHE % LH1623-71 > H=4500
D 255044510138 Lifting chain LH1623-73 FeFFEESLH1623-73 2 H=4700
D 255044010101 |Lifting chain LH1623-75 EEFERLH1623-75 2 H=4800
D 255043510139 Lifting chain LH1623-77 T2 LH1623-77 2 H=5000
D 255044010104 Lifting chain LH1623-83 HE T4 44 LH1623-83 > H=5400




RS (Z=44 A HITR) LIFTING CYLINDER (three stage full free) -32C

i

I+

g8 28 8

(8L S R R G R

w-{8]

FEINO SRIZ/ISN Name LR ¥ E/QTY] #&¥E/Remarks
D 255044510140 Lifting chain LH1623-85 H T 2 LH1623-85 > H=5500
D 253543510066 | Lifting chain LH1623-93 T+ % LH1623-93 2 H=6000
D 255044510049 Lifting chain LH1623-103 T2 LH1623-103 > H=6500
1 910100300023  |Bolt GB5783-M8x25-8.8 121 GB5783-M8x25-8.8 4
2 910400500007 Washer GB93-10 i B GB93-10 4
3 910400100007  |Washer GB97.1-10-200HV P44 8 GB97.1-10-200HV 4
4 255044520099  |Rubber pad FRIBR 2
5 255044520097 | Support block SCHEHR 2
6 255044520098  |Blendboard B 2
7 941100100003  |Nut GB6170-M10-10 12 £tGB6170-M10-10 2
8 910300100007  |Screw M10x35-8.8 1247 M10x35-8.8 2
9 910400100008  |Washer GB97.1-12-200HV P48 GB97.1-12-200HV 2
10 910400500008  |Washer GB93-12 %5 B [ GB93-12 2
11 910100400009  |Bolt GB5786-M12x1.25x25-8.8 122 GB5786-M12x1.25x25-8.8 2
12 255044020156 Joint M18x1.5x102 BEAAIZFEM18x1.5x102 2
13 910100300035 |Bolt GB5783-M10x20-8.8 12} GB5783-M10x20-8.8 2
14 910401300020  |Circlip GB894.1-40 il MR [ GBB94.1-40 2
15 940200500005 | Chain wheel bearing 780708K-0110xP40x27 | #4:4li7K780708K-D110xP40x27 2
16 910900400014  |LH1623chain W \$EGB6074-LH1623 2
17 910600600022 | Split pin 2.5x40 JF F1452.5x40 2
18 255044020157  |Joint M18x1.5x217 B IZHEM18X1.5x217 2
19 910600600030 Split pin 3.2x30 H F45GB91-3.2x30 2
20 255044020158 Nut M18x1.5 BRI HEEIM18x1.5 2
21 910300400007  |Nut M18x1.5 12 GB6173-M18x1.5-05 2
22 A Piston rod i SEAT 1
23 A Adjusting bushing 40.5x49xL2 i #2£40.5x49xL.2 1
24 A Circlip ®24x2 L2 B D24x2 1
25 A Bearing 56x20x2.5 X 756x20x2.5 1
26 A Catch 56x45x3 4 H-56x44x3 1
27 A Seal ring 56x45x6 FLAH 2 1
28 A Piston i3 1




RS (Z=44 A HITR) LIFTING CYLINDER (three stage full free) -32C

FFEINO /SN Name &% $E/QTY &¥/Remarks
29 A Copper bushing FTES 1
30 A Circlip ©26.5x2 22 4% [ D26 .5x2 1
31 A Buffer ring ZEPPIR 1
32 A Dust ring DKB45x58x7/10 e 1
33 A Seal ring 40x50x6 gk P 5 1
34 A Guide bushing A 1
) 35 A O seal ring 49.7x2.4 O 254} 1
@ @ . | - u [ N Bearing 4030 T HURA030 1
. o K e | | [ a7 N Cylinder T n
T = i = |1z 33531 38 A Dowel pin D10x26 FFAD10x26 1
5 = a [l T |
1234 5 ; i : il: ®
FI) B ; :

wmaess
mEssss
(SRR R IRR AR

et




253698501041 114 (WRITZ) /Mast (four stage full free lift)

F5/N0 GRS/SN Neme w5 ¥ E/QTY| %3/ Renarks

1 910100200012  |Bolt GB5785-M14x1.5x70-8.8 $4-GB5785-M14x1. 5x70-8. 8 2

2 910400500009 Washer GB93-14 76 4 4 B GB93-14 4

3 256844021014 Bearing cover ¥R L 2

4 254144020063  |Bearing bush R, 2

5 911200100004  |Oil Cup JB7940.1-M10x1 it #JB7940. 1-M10x1 2

6 253645211021  |Outer mast 6100 ST 42124 (6100) 1 H=6100
6 253645211022 Quter mast 6600 IR 17 2242 4 (6600) 1 H=6600
[} 253645211023 Outer mast 7000 I 4292 4 (7000) 1 H=7000
7 255044010057  |Axle ®30x82 i B4 © 30x82 4

8 910400500007 Washer GB93-10 764 4 B GB93-10 4

9 910100300035  |Bolt GB5783-M10x20-8.8 $4-GB5783-M10x20-8. 8 2

10 253645213001  |Middle mast 6100 142424 (1) 6100 1 H=6100
10 253645213002 Middle mast 6600 bR (1) 6600 1 H=6600
10 253645213003 Middle mast 7000 & 722424 (1) 7000 1 H=7000
11 253645220001 Washer 0.2 TR E T0.2 12

11 253645220002  |Washer 0.5 B T0.5 12

11 253645220003 Washer 1 CRKC T E T 12

12 940200100053  |Roller ®117.5xd40x28 F R4 9117, 5x ©40x28 12

12 940200100054  |Roller ®117.7x®40x28 5 74 0117, 7x D40x28 2 -
12 940200100055  |Roller ®117.2xd40x28 TR D117 2x D 40x28 12

13 253645214001 _ |Middle mast 6100 P IRSS () 6100 1 H=6100
13 253645214002  |Middle mast 6600 14242 A (2) 6600 1 H=6600
13 253645214003 |Middle mast 7000 F %24 (2) 7000 1 H=7000
14 253645212001  |Inner mast 6100 M54 6100 1 H=6100
14 253645212002  |Inner mast 6600 P42 A 6600 1 H=6600
14 253645212003  |Inner mast 7000 A %424 7000 1 H=7000
15 253644520011  |Base plate o %

16 253644520132  |Adjusting pad t=0.2 AR 1=0. 2 5

16 253644520133 Adjusting pad t=0.5 A R 1205 5

16 253644520134 Adjusting pad t=0.8 I B =0, 8 A




253698501041 114 (WRITZ) /Mast (four stage full free lift)

5 /N0 MiS/SN Name k4 ¥E/QTY| #¥E/Remarks

17 940200500015 |Sprocket Bearing 780708K3-$95x40x27 4k 5 44 7K 780708K3- © 95x ® 40x27 2

18 910300200012  [Nut GB6171-M18x1.5-10 $27GB6171-M18x1. 5-10 10

19 255044020157  |Joint M18x1.5x217 4k K 3R AM18x1. 5x217 4

20 255044020156  |Joint M18x1.5x102 4k 5 3R AM18x1. 5x102 4

AO 255044010106  |Lifting chain LH1623-89 ) 2 H=6100

AO 253543510066  |Lifting chain LH1623-93 A2 FH bk £ LH1623-93 2 H=6600

AO 255044010108  |Lifting chain LH1623-99 Je A2 ALH1623-99 2 H=7000




2536985010427 A2 5+ & %

(WRITE) /Mast lifting pipeline (four stage full free lift)

BE/NO 4i#%/SN Name &R PE/QTY| #&¥E/Remarks
1 251223520122 Connector 12-M20x1.5-M22x1. 5-24° 33k (F) 12-M20x1. 5-M22x1. 5-24° 1
2 253644529001 Hydraulic hose assembly 10-L370-1SC-24| i /% & ¥ s (JL) 10-L370-1SC-24° 1
3 950400100002 Connector 12-2xM16x1.5-24° 3k (BEHEA) 12-2xM16x1. 5-24° 1
4 256898520001 explosion—proof valve 15 1 17 1
5 253645219004 Three through the transition steel pip| =i it J& 40 & IF & 1
6 253644529004 Hydraulic hose assembly (135° )15-L850|: J& 4 ¥ & (135° ) 15-L850-25C-24° (ifr 4R £2) 1
7 950700300003 Speed limit valve XSF-F16-60 IR 3% ] XSF-F16L-60 1
8 255023520030 Joint 12-2xM22x1.5-60° Sk (J1) 12-2xM22x1. 5-60° 1
9 253645219002 Three joint welding =il Fs (W) 1
10 910400100006 Washer GB97.1-8-200HV -7 # [ GB97. 1-8-200HV 2
11 910400500006 Washer GB93-8 7% 3% 4 B GB93-8 2
12 910100100019 Bolt GB5782-M8x20-8. 8 ¥R +£GB5782-M8x20-8. 8 2
13 253644529002 Hydraulic hose assembly (90° )15-L550-|i% J& % ¥ s ¥ B (90° ) 15-L550-2SC-24° 1
14 251244529002 Joint 12-M27x2-M22x1. 5-24° Bk (BT ) 12-M27x2-M22x1. 5-24° 1
15 251223520030 Joint 15-M22x1.5-M22x1. 5-24° 3k (F1) 15-M22x1. 5-M22x1. 5-24° 1
16 950400500006 Joint 15-M22x1.5-M22x1. 5-24° ek (R BE 1) 15-M22x1. 5-M22x1. 5-24° 1
17 253645229001 Joint over board kit 1
18 910100300023 Bolt GB5782-M8x25-8. 8 ¥R +£GB5782-M8x25-8. 8 2
19 253644519301 Hydraulic hose assembly 15-1L1920-2SC-2|;% & & ¥ mk (&) 15-L1920-2SC-24° 1 H=6100
19 253645219302 [Hydraulic hose assembly 15-12180-2SC-2|:% /% 4 % & (1) 15-12180-25C-24° 1 H=6600
19 253645219303 Hydraulic hose assembly 15-1L2500-2SC-2|;% & & ¥ mk (&) 15-L2500-2SC-24° 1 H=7000
20 255044520081 Bush ®20X® 13x33 A& O 20X ® 13x33 1
21 255044520096 Pulley ®120x36 (Single ) 7 ©120x36 (£ AE) 1
22 910400100008 Washer GB97.1-12-200HV -F# B GB97. 1-12-200HV 1
23 910400500008 Washer GB93-12 7 5% # B GB93-12 1
24 910100300054 Bolt GB5783-M12x50-8. 8 3R +£GB5783-M12x50-8. 8 1
25 253645219003 Welding of intermediate cylinder trans| frid E4RE 124 1




253698501043 % X £ (WL ITE) /Fork carrier (four stage full free |ift)

BE/NO 4i#%/SN Name &R PE/QTY| #&¥E/Remarks

1 253640510001 Load backrest welding(1040x986) 15 5% 0% 4 (1040x986) 1

1 253740510001 Load backrest welding(1100x1080) 35 4% 42 4% 5-1100x1080

2 910400100009 Washer GB97.1-14-200HV -F 4 B GB97. 1-14-200HV 8

3 910400500009 Washer GB93-14 7 5% # B GB93-14 8

4 910100300062 Bolt GB5783-M14x30-8.8 $F#:GB5783-M14x30-8. 8 8

5 910100300020 Bolt GB5783-M8x16-8.8 ¥R +:GB5783-M8x16-8. 8 2

6 910400500006 Spring Washer GB93-8 7% 3% 4 B GB93-8 2

7 253638020301 Roller cover FA R E 2

8 910100300041 Bolt GB5783-M10x50-8. 8 3F4:GB5783-M10x50-8. 8 4

9 910400500007 Washer GB93-10 7% 3 4 B 6GB93-10 8

10 910400100007 Washer GB97.1-14-200HV -F 4 B GB97. 1-10-200HV 8

11 940200200005 Side roller ® 42 - CD = 68 & © 42-CD=68 2

12 255038020008 Adjusting sleeve PR 4

13 255038020009  [Adjustable pad pEE-SA 12

14 253644520020 Washer ©45x ®36x0. 2 8 O 45x ©36x0. 2 6

14 253644520021 Washer ®45x ®36x0.5 8 ©45x 9 36x0. 5 6

14 253644520015 Washer ©45x ®36x1 8 O 45x © 36x1 6

15 940200100053  [Roller ®©117.5x ®40x28 ZR% ©117. 5x D40x28 12

15 940200100054 Roller ®117.7x®40x28 IR 0117. 7x D 40x28 12

15 940200100055 Roller ®117.2x ®40x28 IR 0117. 2x D 40x28 12

16 253638014001  |Assembly drawing of fork rack welding | %242 41040 1 25C
16 253738001401 Assembly drawing of fork rack welding T X ARA1100 1 32C




2536985010444 # B & F 29 3% (WL I14) /Side shifter and pipeline installation(four stage full free |ift)

BE/NO 4i#%/SN Name &R PE/QTY| #&¥E/Remarks
1 253630520904 Middle cylinder rubber tube cover P ELIRE A S 1
2 910100100060 Bolt GB5782-M12X120-8. 8 ¥R 4:GB5782-M12x120-8. 8 1
3 910400500008 Spring washers GB93-12 7 3% B GB93-12 3
4 253630520906 Stent & 2
5 254130520016 bush ®20x ¢ 13x43 AT & ©20x © 13x43 1
6 910400200005 Large washers GB96. 1-12-200HV K B GB96. 1-12-200HV 2
7 251127520001 Pulley ¢ 110x42(double groove) VA ©110x42 () 2
8 255044520081 bush ®20x ¢ 13x33 AT £ © 20X O 13x33 2
9 910100300020 Bolt GB5783-M8x16-8. 8 $F 4 GB5783-M8x16-8. 8 6
10 910400500006 Spring washers GB93-8 7% 5% # B GB93-8 6
11 910400100006 Plain washers GB97.1-8-200HV -7 4 B GB97. 1-8-200HV 6
12 910400100008 Plain washers GB97.1-12-200HV “F# B GB97. 1-12-200HV 3
13 910300100008 Nuts GB6170-M12-10 $Z4-GB6170-M12-10 1
14 910100200016 Bolt GB5785-M16x1.5x70-8.8 ¥R +:GB5785-M16x1. 5x70-8. 8 1
15 910400500010 Spring washers GB93-16 7% 3% # E GB93-16 1
16 253645220012 Middle cylinder chain baffle bk AR 1
17 253645220011 Cylinder head 13k 1
18 910100300025 Bolt GB5783-M8x35-8. 8 ¥R +:GB5783-M8x35-8. 8 4
19 255028520035 Pipe clamp mounting plate Bk M 4
20 255028520034 |Rubber tube fixing block BB B R R 8
21 253630510001 Intermediate cylinder rubber tube tran| & iz % itk 42 1
22 251328520704  [Hydraulic hose assembly 10-L2220-1SG-2|i% = % & sk (#) 10-L2220-15C-24° 2 H=6100
22 251329020702 Hydraul ic hose assembly 10-L2360-1SC-2|;% & 5 % s (1) 10-L2360-1SC-24° 2 H=6600
22 251330520702 Hydraulic hose assembly 10-L2510-1SC-2|;% /£ 4 ¥ s (#) 10-L2510-1SC-24° 2 H=7000
23 253631120001 Single attached hose bracket (24 ° ) |[#ma4 %22 (24° ) 1
24 253631110003 Joint body Rk 1
25 251230520712 Hydraul ic hose assembly 10-L1920-1SC-2|;z & 5 % s (1) 10-L1920-1SC-24° 2 H=6100
25 211544520018 |Hydraulic hose assembly 10-12050-15C-2] ;% /& 6 & sk (1) 10-L2050-150-24° 2 H=6600
25 251328520704 Hydraul ic hose assembly 10-L2220-1SC-2|;% /£ 4 % m&% (#) 10-L2220-1SC-24° 2 H=7000
26 910100100054 Bolt GB5782-M12x80-8. 8 3R +£GB5782-M12x80-8. 8 1
27 256844520021 Hose baffle JRE A AR 1




—31

2536985010445 & & & #5652 (WA T1%8) /Side shifter and pipeline installation(four stage full free Iift)
5 /N0 /SN Name R FE/QTY| #¥E/Remarks

28 950400600006 Joint 10-M16x1.5-M16x1.5-24° 3k (Fa B % 43) 10-M16x1. 5-M16x1. 5-24° 2

29 253631120002 |Joint Transition Plate kB 1

30 251230520704 Hydraulic hose assembly 10-L2610-1SC-2|:% /& % % sk (&) 10-L2610-15C—24° 2

30 253631020205  [Hydraulic hose assembly 10-L2970-1SC-2|:% J& 4 & A& () 10-L2970-1SC-24° 2

30 251231020706 Hydraul ic hose assembly 10-L3450-1SC-2|;% & 5 % s (1) 10-L3450-1SC-24° 2

31 251330510004 Hydraulic steel pipe welding (24 ° ) |[igE4EEs (24° ) 1

32 253630520006 Hydraulic hose assembly 10-L1070-1SC-2|:% /& % % A% (&) 10-L1070-1SC—24° 2

M y 33 253631110001 Internal guide groove (right) connecti| §4t (%) #3E4F 1
Yﬁ% : 34 253631110701 [External guide groove welding 6100 [4$4#42.4-6100 1 H=6100
1:1 TR 34 253631110702 External guide groove welding 6600 oh S48 1F 56600 1 H=6600
th NG 34 253631110703 |External guide groove welding 7000 |51 % % 47000 1 H=7000
17~ 35 253631110704 Internal Guide Groove Welding 6100 N FAEIE 46100 1 H=6100
] 35 253631110705 Internal Guide Groove Welding 6600 N FAE1F 46600 1 H=6600
%’% 35 253631110706 Internal Guide Groove Welding 7000 P S48 12 47000 1 H=7000

i i 36 910400100005 Plain washers GB97.1-6-200HV -7 4 B GB97. 1-6-200HV 1

i 37 910400500005 Spring washers GB93-6 7% 3% # B GB93-6 1

i i 38 910100100123 Bolt GB5782-M6X20-8. 8 3F 4 GB5782-M6x20-8. 8 1

Q 39 253631120003 Install bent frame with single guide gl § s T4 1

40 251242520001 Hydraulic hose assembly (90° )12-L300 % & i & % % (90° ) 12-L300-1SC-24° —0° 2

41 910800100001 Oring 9.5x1.8 0 B-119.5x1. 8 4

42 255042510004 Side shiifter assembly (LH) A% 2 &k (LH) 1

42 255042510001 Side shiifter assembly (LD) A% 2 % & (LD) 1

42 255042510002 Side shiifter assembly (CASCADE) A S B (R 4) 1




UM A% 9% (W9 281 ) 32) /DOUBLE ADDITIONAL TUBE ( (four stage full free Iift)

F5/N0 i%/SN Name g4 $&/QTY| &¥/Remarks
1 951000100004  [Hose Clamp 26 & %k YGE 8,75 26 4
2 251230520704  |Hydraulic hose assembly 10-L2610-15C—2|:% /& % & sk () 10-L2610-15C—-24° 4 H=6100
2 253631020205  |Hydraulic hose assembly 10-L2970-1SC—2|i% /& % & sk (L) 10-L2970-15C—24° 4 H=6600
2 251231020706 Hydraulic hose assembly 10-L3450-1SC-2|;% & 4 % sk (F1) 10-L3450-1SC-24° 4 H=7000
3 950400500006  |Joint 15-M22x1.5-M22x1.5-24° 3k (R B 1) 15-M22x1. 5-M22x1. 5-24° 8
4 253631320005 Transitional mounting plate T S AR 1
5 253631320101 Hydraul ic hose assembly 10-L1500-1SC-2|;z /& 5 % sk (#1) 10-L1500-1SC-24° 2
6 910400100006  |Plain washers GB97.1-8-200HV - # [ GB97. 1-8-200HV 23
7 910400500006  [Spring washers GB93-8 7% 1 B GB93-8 23
8 910100300020  [Bolt GB5783-M8x16-8.8 $2 4 GB5783-M8x16-8. 8 20
9 253631310701  |External guide groove welding 6100 Sh G A IE 56100 1 H=6100
9 253631310702 External guide groove welding 6600 S FAEIEA-6600 1 H=6600
9 253631310703 External guide groove welding 7000 Sh 5481257000 1 H=7000
10 253631320004 |Joint Transition Plate FE kit AR 1
11 253631120101  |Hydraulic hose assembly 10-L1920~1SC-2| & /& 4 & & () 10-L1850-15C-24° 4 H=6100
11 253631120102 Hydraul ic hose assembly 10-L2050-1SC-2| ;% /% & 4. nx, (#) 10-L2050-1SC-24° 4 H=6600
11 251228520702  |Hydraulic hose assembly 10-12220~1SC-2| & /& 4 & & () 10-12220~15C-24° 4 H=7000
12 251127520001 Pulley ®110x42(double groove) 7B D 110x42 (4E) 2
13 255044520081 bush ®20x ®13x33 A Z 920X ® 13x33 2
14 910400200005 Large washers GB96. 1-12-200HV K B GB96. 1-12-200HV 6
15 910400500008  |Spring washers GB93-12 7 3 4 B1GB93-12 3
16 910100100054  |Bolt GB5782-M12x80-8. 8 3% 44 GB5782-M12x80-8. 8 1
17 253631310704 |Internal Guide Groove Welding 6100 7 FAEHE 56100 1 H=6100
17 253631310705 | Internal Guide Groove Welding 6600 A A% 4E 46600 1 H=6600
17 253631310706 | Internal Guide Groove Welding 7000 7§ 4§42 47000 1 H=7000
18 255028520034 Rubber tube fixing block 12
19 255028520035 Pipe clamp mounting plate Bk B M 6
20 910100300027  |Bolt GB5783-M8x45-8. 8 3% 44 GB5783-M8x45-8. 8 6
21 910100300018  |Bolt GB5783-M6x60-8. 8 3244 GB5783-M6x60-8. 8 4
22 910300500003  [Nut GB889. 1-M6-10 3% £GB88Y. 1-M6-10 4
23 253631310004  |Hydraulic steel pipe welding (24 ° ) |ig/BMEIFA (WHK24° ) 1




XL e & %% (W 281 1 52) /DOUBLE ADD1TI10ONAL TUBE ((four stage full free lift)

5 /N0 MiS/SN Name 3 $E/QTY| #&¥E/Remarks
24 253631310001 Internal guide groove (left) connectin| j §4t (4£) #3E4F 1
25 251328520704 |Hydraulic hose assembly 10-L2220-1SC-2{i% /& 45 % & (L) 10-12220-1SC-24° 4 H=6100
25 251329020702 Hydraulic hose assembly 10-L2360-1SC-2|;% & & ¥ pk () 10-L2360-1SC—24° 4 H=6600
25 251330520702 |Hydraulic hose assembly 10-L2510-1SC-2{i# /% % % & (&) 10-L2510-15C-24° 4 H=7000
26 253631310002 Double attached hose bracket (24 ° ) |sfhc’ % %2 (24° ) 1
27 910300100006 Nut GB6170-M8-10 3R #GB6170-M8-10 2
28 910100300025 Bolt GB5783-M8x35-8.8 ¥R +:GB5783-M8x35-8. 8 2
29 253631310003 Intermediate cylinder rubber tube tran|+ 1% B @ %2 1
30 253645220012 |Middle cylinder chain baffle gk K AR 1
31 253631020020 Pulley ®©104x76 B ©104x76 (W) 1
32 910100100060 Bolt GB5782-M12x120-8.8 3FA2GB5782-M12x120-8. 8 1
33 253630520906  |Stent F&3 2
34 253630520904 Middle cylinder rubber tube cover PR E B E 1
35 253631020021 Bush ®20x ®13x73 AT E ©20x © 13x73 1
36 910400100008  |Flat Washer GB97.1-12-200HV 134 [ GB97. 1-12-200HV 2
37 910300100008 Nut GB6170-M12-10 R AGB6170-M12-10 1
38 253645220011 |Cylinder head 1 3% 1
39 253644520004  |Embrace hoop Fikid 1
40 253631101002 Single attached hose bracket (24 ° ) |#macs & 22 (24° ) 1
41 253631110003  [Joint body 3kt 1
42 253631110701  |External guide groove welding 6100 I 3156100 1 H=6100
42 253631110702 External guide groove welding 6600 S FAEIE 56600 1 H=6600
42 253631110703 External guide groove welding 7000 St F AR 3% 57000 1 H=7000
43 910100100059 Bolt GB5782-M12x110-8.8 R ASGB5782-M12x110-8. 8 1
44 253631120002 Joint Transition Plate 353k R 1
45 253631110001 Internal guide groove (right) connecti KEM () HEAT 1
46 253631110704 |Internal Guide Groove Welding 6100 73 544 46100 1 H=6100
46 253631110705 Internal Guide Groove Welding 6600 N 48 1% 56600 1 H=6600
46 253631110706 | Internal Guide Groove Welding 7000 7§ 4§42 47000 1 H=7000
47 253631120005 Transitional mounting plate TR EMR 1
48 251230520002 Hydraulic hose assembly 10-1260-1SC-24] % J& & ¥ ax () 10-L1260-1SC-24° 2




253698501045%3 42 F &L (W22 B 91 1252) /SHORT LIFTING CYLINDER (four stage full free Iift)

F+5/NO /SN Name g $E/QTY| #&¥E/Remarks

A 253645218001 Short lifting cylinder ®75x ®50x830 &L (M) ®75x ©50x830 1 H=6100

—1% A 253645218002 Short lifting cylinder ®75x ®50x895 £ (M) O 75x O 50x895 1 H=6600

L — A A 253645218003 Short lifting cylinder ®75x ®50x975 &L (M) ®75x ©50x975 1 H=7000
5o o B 255098510002 |Seal kits(middle cylinder) FHASEE (S84 O & b i) 1

}@ ‘ @gf’ e c 255044010101 [Lifting chain LH1623X77 A2 It 4k £ LH1623 X 77 2 H=6100

= }/‘ == i C 255043510139 Lifting chain LH1623X79 A2 4% 5 LH1623 X 79 2 H=6600

& / /gl j ‘ c 255044510137 |Lifting chain LH1623X81 A2 A 4 % LH1623 X 81 2 H=7000
[7 ] | | % 1 A Dust ring 50x58x7/6.5 s & B150x58x7/6. 5 1
i g?za ; s 2 A Catch 50X 60X3 15 A 50x60x3 1
& | 8 | I 3 A Seal ring 50X 60X6 %2t B50x60x6 1
6’{{ A L = 4 A Glide sleeve A 1
| 5 A 0 ring D75X3.1 0%! %34 BD75X3. 1 1
" z; g‘:? 6 A 0 ring D75X3.1 071 % 3 FD70x3. 1 1
é g 12 7 A Bear ing50x55x40 AR B A 50x55x40 1
<p/“ 8 A HSG Piston rod HSG & & 4T 1
EE » 9 A Girclip LIS 1
E = i g/‘“ 1 10 A Piston assembly EE B R 1
i 3/; i i 11 A Support ring 75x20x2.5 % AIRT75x20%2. 5 1
Sl == i it 12 A Support ring 75x65x3 4 AR IFT5x65x3 !
E e’%’ i = L 13 A Seal ring 75x65x6 IREHE 1
é 13/? E /; mﬁﬁz; - 14 A VaIYe cover RES 1
T B o 15 A Spring s 1
1 ) 43 16 A Valve plug Jig] %5 1
17 A Catch %5 B 1
18 A 0 ring D20x2.4 0A) % 3} 1A 1
19 A Girclip 12 LA E12 1
20 A Circlip 22 LA 5k 5 522 1
21 A Slide valve B 1
22 A Spring2.3x15x48.5 %2 3x15x48. 5 1
23 A Cylinder ALAK 1
24 A Spacer # K 1




25369850104545 42 F+ i 41 (W48 4 & ®1[15R) /SHORT LIFTING CYLINDER (four stage full free |ift)

5 /N0 MiS/SN Name 3 $&/QTY| &¥/Remarks
25 A Screw M5x5 1 >~ A R A% 3K 32 4TM5X5 1
26 910100100071  |Bolt GB5782-M16x50-8.8 3R 44 GB5782-M16x50-8. 8 1
27 910400500010  |Washer GB93-16 7 5% # B GB93-16 1
28 253645220012 |Middle cylinder chain baffle o ko bk S P AR 2
o= 29 | 253645220012 |Cylinder head P 1
- 3/‘ P 30 940200500001 Chain wheel bearing 780708K-@110x@40x27 | 4445 4h & 780708K— ¢ 110x ¢ 40x27 2
/g } 31 910401300020  [Circlip GB894.1-40 b A 714 45 [ GB894. 1-40 2
b | 7‘7125 32 A split pin2.5x40 FF o 452, 5x40 2
— < : 33 A LH1623 chain LH1623# K4t 2
—E3 1 34 A Joint ¥ %3k 2
| & 35 A Split pin 3.2x30 F o 443, 2x30 2
] 36 A Nut M18x1.5 @ IR AMI8x1. 5 2
g‘: 37 A NUT M18xL5 SEAMI8x1. 5 2
% 38 910400500009  |Washer GB93-14 7 5 i B GB93-14 2
q='/ 3 39 910100400022  |Bolt GB5786-M14x1.5x40-8.8 324 GB5786-M14x1. 5x40-8. 8 2
:: 40 A Joint K8 3m 4 K 2
m 41 910400500008 | SpringWasherGB93-12 7 % 4 B GB93-12 1
1 42 910100400009  |BoltGB5786-M12x1.25x25-8.8 334 GB5786-M12x1. 25x25-8. 8 1
U
| S

»
e




2536985010462 # £z (WK 42 A 11%)/ LIFTING CYLINDER (four stage full free lift)

I

Brssese
=
y
i

7

)| e

F5/NO 4i#%/SN Name 2R BE/QTY| #&3E/Remarks

A 253645216001 cylinder ® 60x ®50x1475 8 £L(L)PBOXP50x1475 1 H=6100

A 253645216002 cy | inder ® 60x O 50x1600 7 £1(L)D60XP50x1600 1 H=6600

A 253645216003 cylinder ® 60x ®50x1680 8 £L(L)P60xD50x1680 1 H=7000

AB B 253645217001 cy | inder ® 60x ®50x1475 £ (R)P60xD50x1475 1 H=6100

B 253645217002 cylinder ® 60x ®50x1600 i £L(R)D60xP50x1600 1 H=6600

B 253645217003 cylinder ® 60x ®50x1680 7 £L(R)PE0xP50x1680 1 H=7000
i“ c 253698510001 [Seal kits (lifting cylinder) %34 32 6, (25-32079 440 41) 2

é\“ D 254043510060 Lifting chain LH1634-75 A2 A4 & LH1634-75 2 H=6100

an * D 256144014006 |Lifting chain LH1634-79 A2 4 £1LH1634-79 2 H=6600

Eﬁ D 256144014007 Lifting chain LH1634-85 A2 A 45 %L H1634-85 2 H=7000
1 % 1 910100300023 Bolt GB5783-M8x25-8.8 37 4:GB5783-M8x25-8. 8 4
1 K 2 910400500007 |Washer GB93-10 7% % MGBI3-10 4
37 3 910400100007 Washer GB97.1-10-200HV -F-# B GB97. 1-10-200HV 4
: 4 255044520099 |Rubber pad B 2
5 5 255044520097  [Support block Y AEH 2
2 11 6 255044520098  [Blendboard T >
a 7 941100100003 |Nut_GB6170-M10-10 S 2GB6170-M10-10 2
X 8 910300100007  [Screw M10x35-8.8 $R4TM10x35-8. 8 2
9 910400100008 [Washer GB97. 1-12-200HV -J- 4 B GB97. 1-12-200HV 2
g € % 10 910400500008 |Washer GB93-12 7% % % [HGB93-12 2
“/ " 910100400009 [Bolt GB5786-M12x1.25x25-8. 8 3242 GB5786-M12x1. 25x25-8. 8 2
12 255044020156 |Joint M18x1.5x102 4k A 3RAEM18x1. 5x102 2
13 910100300035  [Bolt GB5783-M10x20-8.8 324 GB5783-M10x20-8. 8 2
14 910401300020 [Circlip GB894.1-40 % A 5% 12 45 [ GB894. 1-40 2
15 940200500005 [Chain wheel bearing 780708K- ® 110x O 40| ££ # 44 /K 780708K- ® 110x ® 40x27 2
16 910900400014 LH1623chain # X 4£GB6074-LH1623 2
17 910600600022 |Split pin 2.5x40 FF 2 442. 5x40 2
18 255044020157 [Joint M18x1.5x217 4k A 3RAEM18x1. 5x217 2
19 910600600030 [Split pin 3.2x30 FF o 44GB91-3. 2x30 2
20 255044020158 |Nut M18x1.5 7% & R AM18x1. 5 2
21 910300400007 [Nut M18x1.5 32 4-GB6173-M18x1. 5-05 2




2536985010464 7 ih4r (W& 4 B & 1T4)/ LIFTING CYLINDER (four stage full free |ift)

16

r/—ng

18

|

5 /N0 ES/SN Name LR WE/QTY| %&¥%/Remarks
22 A Piston rod EEAT 1
23 A Adjusting bushing 40.5x49xL2 8 £ £40. 5x49xL2 1
24 A Circlip ®24x2 R 2235 B O 24x2 1
25 A Bear ing 56x20x2.5 % AR56x20x2. 5 1
26 A Catch 56x45x3 1%} 56x44x3 1
27 A Seal ring 56x45x6 ILAEHE 1
28 A Piston EFE 1
29 A Copper bushing AE 1
30 A Circlip ®26.5x2 R 2235 B O 26. 5x2 1
31 A Buffer ring EqigZS 1
32 A Dust ring DKB45x58x7/10 1% L 8 1
33 A Seal ring 40x50x6 & %3 B 1
34 A Guide bushing FHE 1
35 A 0 seal ring 49.7x2.4 0A & 3H B 1
36 A Bearing 4030 4R 4h 7K 4030 1
37 A Cylinder FLAR 1
38 A Dowel pin D10x26 7] 4£4%D10x26 1




